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EST Technology Co., Ltd.

Applicant: Shenyang Tongfang Multimedia Technology Co., Limited

Address: No.10 Nanping East Road HunNan New District, Shenyang, LiaoNing Province,
China

Manufacturer Shenyang Tongfang Multimedia Technology Co., Limited

Address: No.10 Nanping East Road HunNan New District, Shenyang, LiaoNing Province,
China

E.U.T: LED TV

Model Number: WD32FBE1001

Additional Model: WD32HBBI101, WD32FE2120, ELEFW328, ELST3216H, ELEFW328B,
ELEFT328, 8502809, 1129265, WD32#¥**#*x#%k L] *kEkkkskk
maybe followed by character

Power Supply: AC 100-240V, 50/60Hz
Test Voltage: AC 120V/60Hz,
AC 240V/50Hz
Trade Name: WESTINGHOUSE, ELEMENT  Serial No.: ==
Date of Receipt: Jan. 03, 2019 Date of Test:  Jan. 03~22, 2019

FCC Rules and Regulations Part 15 Subpart C:2018

Test Specification: ANSI C63.10:2013

Test Result: The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST Technology Co.,
Ltd. was assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliance
with the FCC Rules and Regulations Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced in
part without written approval of EST Technology Co., Ltd. -

Prepared by: Reviewed by:

\Qv’“/) A5

Ring / Assistant Tony / Engineer

Other Aspects:
None.

Abbreviations: OK/P=passed Jail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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1. GENERAL INFORMATION

1.1.

Description of Device (EUT)
Product Name LED TV
Model Number WD32FBE1001
FCCID 2ACWIELST3216
Modulation IEEE 802.11b mode: DSSS(CCK,QPSK, BPSK)

IEEE 802.11g mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT20 mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT40 mode: OFDM (BPSK/QPSK/16QAM/64QAM)

Operation Frequency |:

IEEE 802.11b/g: 2412 ~ 2462 MHz
IEEE 802.11n HT20 : 2412 ~ 2462 MHz
IEEE 802.11n HT40: 2422 ~ 2452 MHz

Number of channel

IEEE 802.11b 2412 ~ 2462 MHz: 11 Channels

IEEE 802.11g 2412 ~ 2462 MHz: 11 Channels

IEEE 802.11n HT20 2412 ~ 2462 MHz: 11 Channels
IEEE 802.11n HT20 2422 ~ 2452 MHz: 7 Channels

Antenna Internal antenna
Directional gain:4.22 dBi
(Directional gain=ANT(G)+10*LOG(N)=1.21+10*LOG(2))
Frequency Range Antenna 0 Antenna 1
2400~2483.5 MHz 1.21 dBi 1.21 dBi
Note: 11a,b,g,n uses Antenna 0 / Antenna 1
11n,ac uses MIMO
Sample Type Prototype production
EST Technology Co. , Ltd Report No.ESTE-R1901065 Page 5 of 166
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2. SUMMARY OF TEST

2.1.

Summary of test result

ES'I' -

Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
ANSI C63.10:2013
FCC Part 15: 15.209
Radiated Emission ANSI C63.10:2013 PASS
KDB 558074
FCC Part 15: 15.247
Band Edge Compliance ANSI C63.10:2013 PASS
KDB 558074
FCC Part 15: 15.247
Conducted spurious emissions ANSI C63.10:2013 PASS
KDB 558074
FCC Part 15: 15.247
6dB Bandwidth ANSI C63.10:2013 PASS
KDB 558074
FCC Part 15: 15.247
Peak Output Power ANSI C63.10:2013 PASS
KDB 558074
FCC Part 15: 15.247
Power Spectral Density ANSI C63.10:2013 PASS
KDB 558074
Antenna requirement FCC Part 15: 15.203 PASS
Note: KDB 558074 D01 15.247 Meas Guidance v05
KDB 662911 D01 Multiple Transmitter Output v02r01
EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 6 of 166
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2.2. Test Facilities

EMC Lab . Certificated by CNAS, CHINA
Registration No.: L5288
Date of registration: November 13, 2017

Certificated by FCC, USA

Designation Number: CN1215

Test Firm Registration Number: 722932
Date of registration: November 21, 2017

Certificated by A2LA, USA
Registration No.: 4366.01
Date of registration: November 07, 2017

Certificated by Industry Canada
CAB identifier No.: CN0035
Date of registration: January 04, 2019

Certificated by VCCI, Japan

Registration No.: R-13663; C-14103

Date of registration: July 25, 2017

This Certificate is valid until: July 24, 2020

Certificated by TUV Rheinland, Germany
Registration No.: UA 50413872 0001
Date of registration: July 31, 2018

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L2-64
Date of registration: April 28, 2011

Certificated by Nemko, Hong Kong
Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm - EST Technology Co., Ltd.
Site Location . Chilingxiang, Qishantou, Santun, Houjie, Dongguan, Guangdong,
China

EST Technology Co. , Ltd Report No.ESTE-R1901065 Page 7 of 166
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2.3. Measurement uncertainty

Test Item Uncertainty
Uncertainty for Conduction emission test 13.48dB
Uncertainty for spurious emissions test 14.60 dB(Polarize: H)
(30MHz-1GHz) 14.68 dB(Polarize: V)
Uncertainty for spurious emissions test +
+4.96dB
(1GHz to 18GHz) 96d
Uncertainty for radio frequency 7x107®
Uncertainty for conducted RF Power 0.20dB
Uncertainty for Power density test 0.26dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence level
using a coverage factor of k=2.

2.4. Assistant equipment used for test

24.1. N/A

2.5. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 or 1.5 meter high above ground.
EUT was be set into Wi-Fi test mode by software before test.

AC Mains EUT

(EUT: LED TV)

EST Technology Co. , Ltd Report No.ESTE-R1901065 Page 8 of 166
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2.6. Test mode

A special test software was used to control EUT work in Continuous TX mode, and select test
channel, wireless mode and data rate.

2.7.

Test mode Lower Center Upper
channel channel channel
IEEE 802.11b;1EEE 802.11g;IEEE 802.11n HT20 2412MHz | 2437MHz | 2462MHz
Transmitting
IEEE 802.11b;1EEE 802.11g;IEEE 802.11n HT20 2412MHz | 2437MHz | 2462MHz
Receiving
IEEE 802.11n HT40 Transmitting 2422MHz | 2437MHz | 2452MHz
IEEE 802.11n HT40 Receiving 2422MHz | 2437MHz | 2452MHz
Channel List
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20
Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
1 2412 6 2437 11 2462
2 2417 7 2442
3 2422 8 2447
4 2427 9 2452
5 2432 10 2457
IEEE 802.11n HT40
Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
3 2422 6 2437 9 2452
4 2427 7 2442
5 2432 8 2447
Es r EST Technology Co. , Ltd Report No.ESTE-R1901065 Page 9 of 166
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2.8. Test Equipment
2.8.1. For conducted emission test
Equipment Manufacturer [Model No. Serial No. [Calibration |Last Cal. |Next Cal.
Body
EMI Test Receiver Rohde ESHS30 832354 CEPREI June 15,18 |1 Year
& Schwarz
Artificial Mains Network  [Rohde ENV216 101260  |[CEPREI  |June 15,18 |1 Year
& Schwarz
Pulse Limiter Rohde ESH3-72 101100 CEPREI June 15,18 |1 Year
& Schwarz
Test Software Audix e3-6.111221a |N/A N/A N/A N/A
2.8.2. For radiated emission test(9 kHz-30MHz)
Equipment Manufacturer [Model No. Serial No. [Calibration |Last Cal.  |Next Cal.
Body
EMI Test Rohde ESR7 101780 CEPREI June 15,18 |1 Year
Receiver & Schwarz
Active Loop Antenna  [SCHWAREB |FMZB 1519B |1519B-088(N/A Aug. 01,18 |1 Year
ECK
Test Software Audix e3-6.111221a [N/A N/A N/A N/A
2.8.3. For radiated emissions test (30-1000MHz)
Equipment Manufacturer [Model No. Serial No. [Calibration |Last Cal. |Next Cal.
Body
EMI Test Rohde ESR7 101780 CEPREI June 15,18 |1 Year
Receiver & Schwarz
Bilog Antenna Teseq CBL6111D  |27090 CEPREI  [June 15,18 |1 Year
Test Software Audix e3-6.111221a [N/A N/A N/A N/A
2.8.4. For radiated emission test(above 1GHz)
Equipment Manufacturer [Model No. Serial No. [Calibration |Last Cal.  |Next Cal.
Body
Horn Antenna SCHWARZB | BBHA 9120 D |BBHA912 |CEPREI June 18,18 |1 Year
ECK 0D1002
Horn Antenna SCHWARZB |BBHA9170 BBHA917 (CEPREI June 18,18 |1Year
ECK 0242
Signal Amplifier SCHWARZB [BBV9718 9718-212 |CEPREI  |June 18,18 |1 Year
ECK
Spectrum Analyzer Rohde FSV 103173 CEPREI  [June 15,18 |1 Year
&Schwarz
PSA Series Spertrum  [Agilent E4447A MY50180 |[CEPREI  |June 15,18 |[1Year
Analyzer 031
Test Software Audix e3-6.111221a |N/A N/A N/A N/A
2.8.5. For connect EUT antenna terminal test
Equipment Manufacturer |Model No. Serial No. g?)lé‘;ratlon Last Cal. |Next Cal.
Rohde
Spectrum Analyzer FSV 103173 CEPREI  [June 15,18 |1 Year
&Schwarz
Spectrum Analyzer Agilent E4408B MY44211139 [CEPREI  [June 15,18 |1 Year
EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 10 of 166
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3 POWER LINE CONDUCTED EMISSION TEST

3.1.

3.2.

3.3.

Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#). This
provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the test setup
and photographs). The AC line are checked to find out the maximum conducted emission. In order to
find the maximum emission levels, the relative positions of equipment and all of the interface cables
shall be changed according to ANSI C63.10: 2013 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

Test Result
PASS.

EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 11 of 166
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3.4. Testdata

Chilingxiang, Qishantou, Santun,
Houjie. Dongguan,Guangdong.China
EST Technology Tel +86-763-83081888

Faxc+86-7/69-03081678

Data: 50 File: WVEmc-ce-1\Test data\2019\RFT\Tongfang.EME (56)
30 Level (dBuV} Date: 2019-01-15
65.0 — FCC PART 15B QP
e

FCC PART 15B AV
1

Sl AT NG
N e
200h] uf”ﬁ A nwx o MMW“”’ s

L

5.0
-10
A5 .2 5 1 2 5 10 20 30
Trace: 41 Frequency (MHz)
Site no. : BE44 Shield Room Data no. : 50
Dis. / EAnt. P antenna Ant. pol. : LINE
Limit : FCC BLRT 15B QF
Env. / Ins. 1 Temp:25.8°C Humi:57% Press:101.30kE=s
Engineer : WS
EUT : LED TV
Bower 1 AC 120V/60H=z
M/ : WD32FBE1l001
Test Mode : TE Mode
LIsH Cable Emission
Freq. Factor Loss Beading Lewvel Limits Margin Bemark
(MHz) (dB) {dB) {dBu¥) {dBuv) {dBuv) (dB)
1 0.39 9.73 0.05 20.28 30.06 g.17 g2.11 Lverage
2 0.3%9 9.73 0.05 29.01 B.759 B.17 19.38 QP
3 0.79 9.78 0.05 16.30 26.13 46.00 19.8 Lverage
4 0.79 9.78 0.05 24.75 34.58 5&.00 21.42 QP
H1 1.15 9.8 0.0& 14.1%9 24.05 46.00 21.95 Lverage
[ 1.15 9.8 0.0& 24,68 34,54 5&.00 21.4¢8 Qe
T 5.90 9.8 0.07 22.41 32.34 $0.00 17.66 Lverage
B 5.90 9.8 0.07 33.70 43.63 &0.00 16.37 Qe
9 13.41 9.91 0.08 29.48 39.47 $0.00a 10.53 Lverage
10 13.41 9.91 0.08 35.8 45.8 &0.00 14.14 Qe
11 24.82 9.94 0.09 25.31 35.34 $0.00a 14.66 Lverage
12 24.82 9.94 0.0%9 33.81 43.64 &0.00 16.36 Qe

Remarks: 1. Emission Lewvel= LISN Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

ESI EST Technology Co. , Ltd Report No.ESTE-R1901065 Page 12 of 166
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Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

Data: 52 File: "Emc-ce-1'Test data\2019\RFIT\Tongfang. EMG (56)
a0 Level (dBuV) Date: 2019-01-15
630 T FCC PART 15B QP
—
=
2 FCC PART 158 AV
50.0
L\»W N 1 /ﬁ 1 ~
35.0 '.ﬁ I 'ql’h]l | L L """""-Lw :\
A J‘"« a5y
0.0 oy Mﬂ H f l 1l L ‘M"
SYRVATIN [P bt
5.0
10
A5 2 Rl 1 2 5 10 20 30
Frequency {MHz,
Trace: 51 ed yi )
S5ite no. : B44 5hield Room Data no. =@ 52
Di=. / Ant. I om————— BTTEenna Ant. pol. : NEUIRAL
Limit : FCC BRRT 1SE QF
Env. / Ins. : Temp:25.8°C Humi:S5T7% Press:101.50kPa
Engineer : WS
EUT : LED TV
Power » RC 120V/e0H=z
M/H : WD3Z2FBE1001
Test Mode : TX Mode
LISH Cable Emission
Fredq. Factor Loas Reading Level Limits Margin Remark
{MHz) {dE) {dE) {dBuW) {dBuv) {dBuv) {dE)
1 0.19 9.66 0.04 24.25 33.95 54.02 20.07 Everags
2 0.19 9.66 0.04 40.8 50.5& &4.02 13.46 QF
3 0.39 9.73 0.05 19.7& 29.54 B.17 B.&3 Lyerage
4 0.39 9.73 0.05 33.93 43.71 B.17 14.48 QP
] 0.79 9.8 0.05 17.8 27.70 46.00 B.30 Lverage
g 0.79 9.8 0.05 30.18 40.03 56.00 15.97 QE
7 5.71 9.82 0.07 21.2¢ 31.25 50.00 B.75 Everags
8 5.71 9.92 0.07 32.90 42.8 &0.00 17.11 QE
g 13.41 10.04 0.08 B.E& B.T78 50.00 11.22 Lyerage
10 13.41 10.04 0.08 35.09 45,21 &0.00 14.79 QP
11 20.27 10.14 0.09 23.90 34.13 50.00 15.8 Lverage
12 20.27 10.14 0.09 32.24 42.47 &0.00 17.53 QE

Remarks: 1. Emission Lewel= LISN Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. If the average limit iz met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

ESI EST Technology Co. , Ltd Report No.ESTE-R1901065 Page 13 of 166
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Chilingxiang, Qishantau, Santun,

Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 54 File: "Emc-ce-1'Test data\2019\RFIT\Tongfang. EMG (56)
80 Level (dBu\) Date: 2019-01-15
630 T FCC PART 15B QP
~——
FCC PART 15B AV
MW Im s A bR
Z
4 -
\4 ANTRALE o i Ty 1
35.0 ]i ¥ ] 'u -
200 AN A JINLA Al
Rt RVARTAR]{11R " RO
5.0
_1G.15 2 Rl 1 2 5 10 20 30
Trace: 57 Frequency {MHz)
S5ite no. 244 5Shield Room Data no. :@ 54
Dis. / Bnt. i —————- BTTEenna Ent. pol. : LINE
Limit : FCC BRRT 1SE QF
Env. / Ins. : Temp:25.8°C Humi:S5T7% Press:101.50kPa
Engineer : WS
EUT : LED TV
Power s RC 240V/50H=z
M/H : WD3Z2FBE1001
Test Mode : TX Mode
LISH Cable Emission
Fredq. Factor Loas Reading Level Limits Margin Remark
{MHz) {dE) {dE) {dBuW) {dBuv) {dBuv) {dE)
1 0.39 9.73 0.05 20.75 30.53 B.17 17.64 Everags
2 0.39 9.73 0.05 30.95 40.73 B8.17 17.44 QF
3 0.79 9.78 0.05 17.61 27.44 46.00 B.5& Lyerage
4 0.79 9.78 0.05 B.lé 37.99 56.00 B.01 QP
] 1.15 9.8 0.08 15.9& 25.8 46.00 20.18 Lverage
g 1.15 9.8 0.08 27.92 37.78 56.00 B.22 QE
7 5.74 9.8 0.07 23.99 33.92 50.00 1&6.08 Everags
8 5.74 9.8 0.07 35.17 45.10 &0.00 14.90 QE
g 13.41 9.91 0.08 29.12 39.11 50.00 10.8 Lyerage
10 13.41 9.91 0.08 36.60 45.59 &0.00 13.41 QP
11 24.53 9.94 0.09 25.38 35.39 50.00 14,61 Lverage
12 24.53 9.94 0.09 34.61 44,64 &0.00 15.36 QE

ESL.

. Emission Lewel= LI3SN Factor + Ceble Loss + Reading.
. Margin= Limit - Emission Lewvel.

If the average limit iz met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

EST Technology Co. , Ltd Report No. ESTE-R1901065

Page 14 of 166



FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,

Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Feoc +B6-763-83081878
Data: 56 File: VEmc-ce-1\Test data\2019\RFT\Tongfang. EME (56)
gpLevel (@BuY) Date: 2019-01-15
65.0 m—— FCC PART 15B QP

TR L o oot I\

—1 ]

FCC PART 15B AV
i)

=
=

-

I BLY L S T AR
IWMWMM@ Ay by o) o
WV UNAARE

K

]

35.0
2&0\rj
5.0
4615
Trace: 55
S5ite no.
Dis. / Ent.
Limit
Env. / Ins.
Engineer
EUT
Power
M/N
Test Mode
Fredq.
{MHz)
1 0.20
2 0.20
3 0.39
4 0.39
] 0.79
g 0.79
7 5.65
8 5.ES
g 13.41
10 13.41
11 24.92
12 24.92

2 Rl 1 2 5 10
Frequency (MHz)
244 5Shield Room Data no. :@ 56
—————— BTTEenna Ant. pol. : NEUIRAL

: FCC BRRT 15BE QF
: Temp:25.8°C Humi:S57% Press:101.50kEa

20 30

Remark

Everage
QE
kverage
QF
kverage
QE
Everage
QE
kverage
QF

kverage

: WS

: LED TV

s RC 240V/50H=z

: WD3Z2FBE1001

: TX Mode
LISH Cable Emission
Factor Loas Reading Level Limits Margin
{dE) {dE) {dBuW) {dBuv) {dBuv) {dE)
9.66 0.04 31.77 41.47 53.8 12.33
9.66 0.04 43.08 52.78 &3.8 11.02
9.73 0.05 21.91 31.69 B.17 16.48
9.73 0.05 34.95 44,73 B.17 13.44
9.8 0.05 19.31 29.1¢ 46.00 16.8
9.8 0.05 30.8 40.71 56.00 15.29
9.82 0.07 22.02 32.01 50.00 17.99
9.92 0.07 34.79 44.78 &0.00 15.22
10.04 0.08 B.T71 B.B 50.00 11.17
10.04 0.08 36.8 45.95 &0.00 13.05
10.22 0.09 25.07 35.38 50.00 14.62
10.22 0.09 34.46 44,77 &0.00 15.23

QP

ESL.

. Emission Lewel= LI3SN Factor + Ceble Loss + Reading.
. Margin= Limit - Emission Lewvel.

If the average limit iz met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

EST Technology Co. , Ltd Report No. ESTE-R1901065
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FCCID: WD32FBE1001

4 RADIATED EMISSION TEST

4.1 Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 255-25.67 1300 - 1427 8.025-8.5
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-92
420725 -4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 T48-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 -2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125-167.17 3260 - 3267 3.6-240
12.29-12.293 167.72 -173.2 3332-3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A
15.209 Limit
Frequency (MHz) Field Strength(uV/m) Distance(m)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

EST Technology Co. , Ltd

Report No.ESTE-R1901065




FCCID: WD32FBE1001

4.2. Block Diagram of Test setup

ES’

EUT-and+~
Support Svstem«

[ ]

9kHz~30MHz-
— |
3me |
< ‘;l
L
Ime
l 1.5m(L)*1.0m(W)*0.8Sm(H)m*

TURN-TABLE~
(FIBRE-GLASS)

30~1000MHz

)
vl “ | ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
A 3m
|« d
EUT amd
Support System
! 1
TURN TABLE
1 Sm(L)*1 Om(W)*0 8m(H)—® | FIBRE GLASS)
Above 1GHz
]
ANTENNA ELEVATION VARIES FROM | TO 4 METERS
3 Meters
| -
EUT and
7 Support System
: ;
H 1.5m(L)*1.0m(W)* 1. 5m(H)
TURN TABLE
H l“'.'lllll““ (FIBRE GLASS)
H
EST Technology Co. , Ltd Report No.ESTE-R1901065
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FCCID: WD32FBE1001

4.3.

4.4.

Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground for 9kHz~1000MHz test, and
which is 1.5 meter high above ground for above 1GHz test. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test
mode, then test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Both horizontal and vertical polarization of the antenna are set on test.

The test frequency analyzer system was set to Peak Detect (300Hz RBW in 9kHz to 150kHz and
10kHz RBW in 150kHz to 30MHz) Function and Specified Bandwidth with Maximum Hold Mode.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for peak emissions
measurement above 1GHz and IMHz RBW, 10Hz VBW for average emissions measure above 1GHz

PEAK detector, IMHz/1MHz for PAEK measurement,
PEAK detector, IMHz/10Hz for Average measurement

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

Test Result
PASS.

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average level is
deemed to comply with average limit.
2. The frequency 2412MHz . 2422MHz. 2437 MHz. 2452MHz and 2462 MHz is fundamental
frequency which no limit, the limit on plots is automatically generated by the software, it's
not fundamental limit, we can't remove it.

EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 18 of 166
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FCCID: WD32FBE1001

4.5. Test Data

9 kHz — 30 MHz

Pass

Note: The amplitude of spurious emission that is attenuated by more than 20dB below the permissible limit
has no need to be reported.

EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 19 of 166



FCCID: WD32FBE1001

30-1000 MHz

Chilingxiang, Qishantou, Santun,
Haoujie, Dangguan,Guangdong, China
EST Technology Tel +BE-7R4-B3061 A58

Faw+86-763-53081678

Data: 61 File: WEmc-966-1\test datal2019'\RF T TongfangWD32FBE1001.EME (62)
BnLe'.reI (dBuVim) Date: 2019-01-14
66.7
FCC PART| 15 B(311)
53.3 e
-GdBE
| I G
[
40.0 : - = }
267 ||‘IU A b wﬁ l\l] ' | l'v'h A MLJIJ wﬂm
WY ] et A L 5
13.3
03[] 100. 200. 300, 400, 500. 600. 700. 200, a00. 1000
Frequency (MHz)
Site no. : 14 986 Chamber Data no. : &1
Di=. / Ant. : 3m 37082 Ant. pol. : VERTICRL
Limit : FCC PRRT 15 B{3M)
Enw. / Ins. : Temp:26.9";Humi:53.4%;Press:101.52kPa
Engineer : Bible
EUT : LED TV
Power : RC 120WV/60Hz
M/N : WD32FBE1001
Test Mode : TX Mode
ANT Cable Emission
Freq. Factor Loss Beading Level Limit Margin Bemark
{MHz) (dB/m) {dE) {dBuWv) (dBuV/m) (dBuV/m) {dB)
1 42.18 11.05 0.24 22.70 33.99%9 40.00 &.01 QP
2 147.37 11.72 1.29 22.44 35.45 43.50 2.05 QP
3 249,22 12.16 l.82 21.4%9 35.47 46.00 10.53 QP
4 273.47 12.83 1.95 19.70 34.48 4§.00 11.52 QP
H1 313.24 13.99 2.10 15.88 31.97 46.00 14.03 QP
[ 915.61 24.15 4.11 11.41 39.67 4§.00 .33 QP
Remarks: 1. Emission Lewvel= Rntenna Factor + Cable Loss + Reading.

1
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 204B bkelow the official limit are not reported.

ES' EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 20 of 166



FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,

Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Feoc +B6-763-83081878
Data: 62 File: "Emc-966-1\test data\2019\RFT\ TongfangWD32FBE1001.EMG (62)
BEJLF.“JF_'I {(dBu\im} Date: 2019-01-14
66.7
FCC PART|[15 B{3M)
53.3 .
$aB
|
40,0 i

25?4,& #i"""d. l %ﬁm i

Mg L MIILWJQI%"”

o

WY gl M ins

100. 200, 300, 400. 500, G600, 700, 2800, a00, 1000
Frequency (MHz)

1% %366 Chamber Data no. : 62
3m 37082 Ent. pol. : HORIZONIAL
FCC BALRT 15 B(3M)
Temp:26.9" ;Humi:53.4%;Press:101.52kFPa

: Bible

: LED TV

» RC 120V/e0Hz

: WD3Z2FBE1001
TX Mode
LNT Cable Fmission
Factor Loas Reading Level Limit Margin Remark
{dB/m) {dB) {dBuV) {dBuV,/m) {dBuV/m) {dE)
10.04 1.06& 18.82 29.92 43.50 13.58 QP
11.72 1.29 20.80 33.81 43.50 9.69 QP
11.10 1.77 25.30 38.17 45.00 7.83 QE
14.08 2.12 17.69 33.89 45.00 12.11 QP
22.83 3.E1 £.92 33.56 4§.00 12.44 QE
24.20 4,21 9.56& 7.97 45.00 B.03 QE

13.3
DSU
S5ite no.
Di=s. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Power
M/N
Test Mode
Fredq.
{MHZ)
1 101.78
2 147.37
3 240.49
4 316.15
] E03.09
g 92 7
Remarks: 1
2
3.

. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
. Margin= Limit - Emission Lewvel.

The emission levels that are 20d4dB below the official limit

EST Technology Co. , Ltd Report No.ESTE-R1901065

are not reported.
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FCCID: WD32FBE1001

1000-18000 MHz

Chilingxiang, Qishantou, Santun,
Haoujie, Dangguan,Guangdong, China
EST Technology Tel +BE-7R4-B3061 A58

Faw+86-763-53081678

Data: 1 File: WEmc-966-1\test data'2019\RFT\TongfangWD32FBE1001.EME (G0}
120 Level (dBuVim) Date: 2019-01-15
100.0
1
20.0

FCC PART 15C PEAK

60.0 . FC PART 15C AV
i

M
(%)
\j

40.0 - ]
Lo bt

20.0
G1I.'.'IIIIIE.'I 4000, 6000. 28000, 10000, 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : site Data no. : 1
Dis. / Ant. : 3m 91200 1-18G Ant. pol. : WVERTICAL
Limit : FCC PRRT 13C PERK
Enw. / Ins. : Temp:27.3";Humi:54%;Pres=:101.52kPa
Engineer : Sewven
EUT : LED TV
Power : RC 120WV/60Hz
M/H : WD32FBE1001
Test Mode : IEEE 802.11b TX 2412MH=z
ANT 0
Ant. Cable Lmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Bemark
{MHz) (dB/m} {dB) (dB) {dBuV) {dBu¥/m} {dBuV/m) {dB)
1 2412.00 27.39 3.2 35.7 B9.17 g4.08 T4.00 -10.08 Peak
2 4824.00 32.09 4.69 36.10 41.80 42,48 T4.00 31.52 Peak
3 7236.00 36.63 6.03 34.69 34.84 2.81 T4.00 31.1% Peak
4 10214.00 39.1% 9.77 34.83 34.47 48.60 T4.00 25.40 Peak
5 14090.00 41.61 10.14 33.64 33.2 51.34 T4.00 22 .66 Peak
& 15110.00 40.13 10.87 33.13 33.2 5l.14 T4.00 22.84 Peak

Bemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. Margin= Limit - Emission Lewel.
3. The emission lewels that are 204B below the officiel

limit are not reported.

ES' EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 22 of 166



FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

Data: 2 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 FCC PART 15C AV
= 5 o
1 ; dt—n-.w IV i L PP S
® . By
40.0 |
M
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. : 3ite Data no. : 2
Dis. / Ent. : 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit » FCC BART 15C FERK
Env. / Ins. » Temp:27.3";Humi:54%;Press:101.52kFa
Engineer : Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11b TX 2412MHz
ENT 0O
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2412.00 27.39 3.2 35.71 BE.E3 B3.54 74.00 -9.54 Peak
2 2785.00 Z28.05 3.51 36.28 50.57 45.8 74.00 28.15 Peak
3 4324.00 32.09 4,89 36.10 45.03 45.7 74.00 28.2 Peak
4 7236.00 3€&.83 &.03 34.69 35.96 43.93 74.00 30.07 Peak
5 10724.00 39.57 9.00 34.42 34.40 48.55 74.00 25.45 Peak
2 12220.00 39.38 E.39 33.42 35.19 49,52 74.00 24,48 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

1

2. Margin= Limit - Emission Lewvel.

3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 3 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le‘.rel (dBu\im) Date: 2019-01-15
100.0
2
§0.0 FCC PART 15C PEAK
60.0 FCC PART 15C AV
=
1 3 4 5 Mfmwmw
(i
40.0 ﬂ_,f\._. — -
-
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. : 14 966 Chamber Data no. : 3
Dis. / Ent. : 3m 91200 1-18G Ent. pol. HORIZONTRAL
Limit » FCC BART 15C FERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE #02.11k TX 2437MHz
ENT 0O
Ant Cable Anmp Emiszssion
Freqg Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 1935.00 2€.29 2.87 35.12 53.34 7.38 74.00 28.62 Peak
2 2437.00 27.48 3.26 35.76 91.30 BE.28 74.00 -12.28 Peak
3 2785.00 2B.05 3.51 36.28 50.2 45,51 74.00 28.49 Peak
4 4874.00 32.18 4.73 36.10 44.74 45.55 74.00 28.45 Peak
5 7311.00 3&.78 £.09 34.75 34.51 2.63 74.00 31.37 Peak
2 10180.00 39.17 9.62 34.B6 34.05 7.98 74.00 28.02 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
Es EST Technology Co. , Ltd Report No.ESTE-R1901065 Page 24 of 166



FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 4 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 | FCC PART 15C AV
E 4 .ﬁnrAfﬂouMJkﬁﬁﬂ*~ﬁ“1nJM~1,~x“**Tiv““““’hﬁw—«mqmﬂWV”“”
40.0 Z +]
e
khkﬂJan Jhmm¢r**”**}v
20.0
G1UUU 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 4
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE #02.11k TX 2437MHz
ENT 0O
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2437.00 27.48 3.26 35.76 B9.67 E4.65 74.00 -10.€5 Peak
2 2734.00 27.97 3.47 36.21 41.82 37.15 74.00 36.8 Peak
3 4374.00 32.18 4,73 36.10 44,11 44,92 74.00 2 B Peak
4 7311.00 3&.78 &.09 34.75 34.32 42.44 74.00 31.56 Peak
5 10146.00 39.16 9.48 34.89 34.44 48.19 74.00 25.8 Peak
2 13%20.00 41.83 10.11 33.69 2.94 50.99 74.00 23.01 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official

limit are not reported.

EST Technology Co. , Ltd
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FCCID: WD32FBE1001

ES

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 5 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120LE‘JQ| (dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
50.0 FCC PART 15C AV
= T 5 5
o L}
] | A e Py
' g™
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 5
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11b TX 24&2MHz
ENT 0O
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 24€2.00 27.52 3.27 35.78 90.05 B5.08& 74.00 -11.08 Peak
2 4924.00 32.28 4.77 36.10 45,65 46. 60 74.00 27.40 Peak
3 T3B6.00 3&.97 £.12 34.80 34.80 42,8 74.00 31.11 Peak
4 10214.00 39.19 9.77 34.83 34.51 48.64 74.00 25.36 Peak
5 12254.00 3%9.35 B.42 33.4 34.03 48.37 74.00 25.63 Peak
2 13750.00 41.50 10.01 33.865 30.80 48.7 74.00 25,24 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
EST Technology Co. , Ltd Report No.ESTE-R1901065 Page 26 of 166



FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

Data: 6 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 FCC PART 15C AV
£ o
2 3 2 .
o5 4 | I S MYy MHM
40.0 J JNWM a—f“‘*‘ww
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. site Data no. : 6
Dis. / Ent. 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE 202.11k TX 24&2MHz
ENT 0O
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 24€2.00 27.52 3.27 35.78 BE.EBT B3.88 74.00 -9.88 Peak
2 2785.00 Z28.05 3.51 36.28 50.E5 45.93 74.00 28.07 Peak
3 4924,00 32.28 4,77 36.10 44,82 45,57 74.00 28.43 Peak
4 T38€.00 3€.97 £.12 34.80 35.03 43.32 74.00 30.68 Peak
5 10265.00 39.21 9.98 34.79 33.63 48.03 74.00 25.97 Peak
2 14226.00 41.48 10.16 33.57 2.1%9 50.2¢& 74.00 23.74 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official

limit are not reported.
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FCCID: WD32FBE1001

ES

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 7 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le‘.rel (dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
50.0 | FCC PART 15C AV
Z 3 2] r
1 | B are iy
20.0
U1UUU 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 7
Dis. / Ent. 3m 91200 1-18G Ent. pol. HORIZONTRAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11b TX 2412MHz
ENT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2412.00 27.39 3.2 35.7 90.11 B5.02 74.00 -11.02 Peak
2 2734.00 27.97 3.47 36.2 53.00 8.2 74.00 25.77 Peak
3 4324.00 32.09 4,89 36.10 45,98 T.686 74.00 268.34 Peak
4 7236.00 3€&.83 &.03 34.69 35.48 43.45 74.00 30.55 Peak
5 9870.00 38.90 T7.78 34.90 7.10 48.88 74.00 25.12 Peak
2 1405€.00 41.85 10.13 33.66 2.31 50.43 74.00 23.57 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

ES

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 8 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
Z
§0.0 FCC PART 15C PEAK
60.0 ~ | FCC PART 15C AV
E o
2 = M#Ww‘p—
fa o S e S
Sl .nJ LSt
20.0
U1UUU 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : B
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11b TX 2412MHz
ENT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 1714.00 25.95 2.72 35.19 49,69 43.17 74.00 30.8 Peak
2 2412.00 27.3%9 3.23 35.7 B29.05 B3.9¢6 74.00 -9.96 Peak
3 4324.00 32.09 4,89 36.10 43.96 44,64 74.00 2%9.36 Peak
4 7236.00 3€&.83 &.03 34.69 33.85 41.92 74.00 2.08 Peak
5 10316.00 39.2 10.2 34.7 33.31 47.99 74.00 26.01 Peak
2 13716€.00 41.47 9.96 33.64 2.65 50.44 74.00 23.56 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official

limit are not reported.

EST Technology Co. , Ltd

Report No. ES

TE-R1901065 Page 29 of 166



FCCID: WD32FBE1001

ES

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 9 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
2
§0.0 FCC PART 15C PEAK
60.0 - FCC PART 15C AV
i 2 £ "
| 3 4 ;MM WW
m\an\-r' J\n.m
20.0
G1UUU 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. g9
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11b TX 2437MHz
ENT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 1714.00 25.95 2.72 35.19 54.63 48.11 74.00 25.8 Peak
2 2445.00 27.48 3.26 35.7 BT7.64 B2.62 74.00 -B.62 Peak
3 4359,.00 32.15 4,71 36.10 44,73 45,49 74.00 28.51 Peak
4 7311.00 3&.78 &.09 34.75 33.45 41.57 74.00 32.43 Peak
5 10265.00 39.2 9.98 34.7 2.07 46.47 74.00 27.53 Peak
2 14090.00 41.81 10.14 33.64 33.66 51.77 74.00 22.2 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

Data: 10 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
Z
§0.0 FCC PART 15C PEAK
60.0 L FCC PART 15C AV
_‘__JH"\——\:»—M
40.0 sy
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. : 14 966 Chamber Data no. : 10
Dis. / Ent. : 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit » FCC BART 15C FERK
Env. / Ins. » Temp:27.3";Humi:54%;Press:101.52kFa
Engineer : Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11b TX 2437MHz
ENT 1
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 1765.00 2€.03 2.78 35.17 51.10 44,74 74.00 29.26 Peak
2 2437.00 27.48 3.26 35.7 BE.E8 Bl.E& 74.00 -T.66 Peak
3 2734.00 27.97 3.47 36.21 50.20 45,43 74.00 28.57 Peak
4 4874.00 32.18 4.73 36.10 17.24 48.05 74.00 25.95 Peak
5 7311.00 3&.78 £.09 34.7 34.65 42.77 74.00 31.2 Peak
2 1405€.00 41.85 10.13 33.66 33.36 51.48 74.00 22.52 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

1

2. Margin= Limit - Emission Lewvel.

3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 11 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
2
§0.0 FCC PART 15C PEAK
60.0 | FCC PART 15C AV
' Lo
AL
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 11
Dis. / Ent. 3m 91200 1-18G Ent. pol. HORIZONTRAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11b TX 24&2MHz
ENT 1
Ant Cable Anmp Emiszssion
Freqg Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 1714.00 25.95 2.72 35.19 53.8 7.37 74.00 28.63 Peak
2 24g2.00 27.52 3.27 35.78 B8.10 B3.11 74.00 -9.11 Peak
3 2785.00 2B.05 3.51 36.28 51.2 45,53 74.00 27.47 Peak
4 4924.00 32.28 4.77 36.10 43.96 44.91 74.00 29.09 Peak
5 T386.00 3&.97 £.12 34.80 34.99 43.28 74.00 30.72 Peak
2 13%20.00 41.83 10.11 33.69 33.19 51.24 74.00 22.76 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

ES

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

Data: 12 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 ~| FCC PART 15C AV
3 4 JUMM“WM
40.0 -~ MMM
| AJiﬂhuJ hlmv—ﬁﬁbrul*“’*”ﬂ*”rhbﬂ
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 12
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE 202.11k TX 24&2MHz
ENT 1
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 24€2.00 27.52 3.27 35.78 B&.99 g4.00 74.00 =10.00 Peak
2 2734.00 27.97 3.47 36.21 42.05 7.28 74.00 36.72 Peak
3 4924,00 32.28 4,77 36.10 45,89 15,64 74.00 27.36 Peak
4 T38€.00 3€.97 £.12 34.80 34.8 43.10 74.00 30.90 Peak
5 10350.00 3%9.24 10.10 34.72 33.82 48.44 74.00 25.56 Peak
2 13784.00 41.53 10.05 33.66 2.86 50.78 74.00 23.22 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official

limit are not reported.
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FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fax+86-769-3308158748
Data: 13 File: |Emc-966-1\test data\2019\RFIT\TongfangVWWD32FBE1001.EMG (60)
4opLevel (dBuVim) Date: 2019-01-15
100.0
1
80.0 FCC PART 15C PEAK
60.0 | FCC PART 15C AV
5
40.0 ] Tt e
,I,Muﬂ “lllw
20.0
0000 4000. 6000. 2000. 10000.  12000.  14000.  16000. 18000
Frequency (MHz)
Site no. 1# 966 Chamber Data no. : 13
Dis. / Ant. 3m 9120D 1-18& Ant. pol. : VERTICAL

Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power » RC 120V/e0Hz
M/N : WD3Z2FBE1001
Test Mode IEEE 202.11g TX 2412MHz
ENT 0O
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
(MHz) {dB/m} (dB) {dB} {dBuV) {dBuV/m) {dBuV/m) {dB)
1 2412.00 27.39 3.2 35.7 B7.48 B2.39 74.00 -5.39 Peak
2 4824.00 32.09 4.69 36.10 43.84 44,52 74.00 29.48 Peak
3 T236.00 3&.83 &.03 34.69 33.89 41,88 74.00 32.14 Peak
4 10350.00 39.2 10.10 34.72 33.84 48.46 74.00 25.54 Peak
5 11285.00 40.01 B.36 33.98 34.39 48.78 74.00 25.22 Peak
2 14005.00 41.70 10.13 33.69 2.28 50.42 74.00 23.58 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official

limit are not reported.
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FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

Data: 14 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
2
§0.0 FCC PART 15C PEAK
60.0 FCC PART 15C AV
g
40.0 w AT
Letrat
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. : 14 966 Chamber Data no. : 14
Dis. / Ent. : 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit » FCC BART 15C FERK
Env. / Ins. » Temp:27.3";Humi:54%;Press:101.52kFa
Engineer : Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11g TX 2412MHz
ENT 0O
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 1935.00 26.2 2.87 35.12 48.53 42.57 74.00 31.43 Peak
2 2412.00 27.3%9 3.23 35.71 BT7.22 B2.13 74.00 -8.13 Peak
3 2785.00 2B.05 3.51 36.28 51.21 45,49 74.00 27.51 Peak
4 g24.00 32.09 4.69 36.10 45.88 48.56 74.00 27.44 Peak
5 7236.00 3&.€3 £.03 34.69 33.80 41.77 74.00 32.2 Peak
2 10316.00 39.2 10.2 34.75 33.81 45,49 74.00 25.51 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

1

2. Margin= Limit - Emission Lewvel.

3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 15 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le‘.rel (dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 [ FCC PART15C AV
- k] E o
£ 1 ﬁHMMWM
20.0
U1UUU 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 15
Dis. / Ent. 3m 91200 1-18G Ent. pol. HORIZONTRAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE 202.11g TX 2437MHz
ENT 0O
Ant Cable Anmp Emiszssion
Freqg Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2437.00 27.48 3.26 35.7 B3.55 T8.53 74.00 -4,.53 Peak
2 2734.00 27.97 3.47 36.2 50.86 46.09 74.00 27.91 Peak
3 4374.00 32.18 4,73 36.10 45,98 47.79 74.00 28.2 Peak
4 7311.00 3&.78 &.09 34.75 34.22 42.34 74.00 31l.66 Peak
5 10435.00 3%9.27 9.85 34.65 33.40 47.87 74.00 26.13 Peak
2 1405€.00 41.85 10.13 33.66 2.50 50.682 74.00 23.38 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 16 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 I FCC PART 15C AV
2 N
el ﬂmwwMMﬁ
*JMM
40.0 UW ——
e
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 16
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE 202.11g TX 2437MHz
ENT 0O
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2437.00 27.48 3.2 35.7 BE.47 B3.45 74.00 -9.45 Peak
2 48374.00 32.18 4.7 36.10 47.04 48.85 74.00 25.15 Peak
3 T311.00 3&.78 &.09 34.75 33.8 41,97 74.00 32.03 Peak
4 10350.00 39.24 10.10 34.72 33.38 48.00 74.00 2&.00 Peak
5 14005.00 41.70 10.13 33.69 33.04 51.18 74.00 22.82 Peak
2 15144.00 40.08 10.9%0 33.14 2.01 49,8 74.00 24.15 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 17 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120LE‘JQ| (dBu\im) Date: 2019-01-15
100.0
2
§0.0 FCC PART 15C PEAK
60.0 FCC PART 15C AV
2 P
40.0 o
Alﬂ;thﬁ JLanw*
20.0
01[][][] 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 17
Dis. / Ant. : 3m 31200 1-12G Ant. pol. : VERTICRL
Limit FCC EBART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD32FBE1001
Test Mode : IEEE 802.11g TX 24€2MHz
ENT 0
Ant Cable Anmp Emiszssion
Freqg Factor Loss Factor Reading Level Limics Margin Remark
(MHzZ) {dB/m) (dB) (dB) {dBuv) {dBuV/m) {dBuV/m) (dB)
1 1%35.00 2&.2% 2.87 35.12 4g,51 40,55 74.00 33.45 Peak
2 2482.00 27.52 3.27 35.78 29%.27 g4.28 74.00 -10.28 Eeak
3 4924,.00 32.28 4,77 36.10 42,83 43,58 74.00 30.42 Peak
4 7386.00 3€.97 £.12 34.80 34.72 43.01 74.00 30.9% Peak
5 11234.00 3%.9% g2.40 34.02 33.9% 18.36 74.00 25.64 Eeak
€ 14090.00 41.81 10.14 33.64 31.04 49,15 74.00 24,85 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

The emission levels that are 20dB below the official

limit are not reported.

EST Technology Co. , Ltd
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FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

Data: 18 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 — FCC PART 15C AV
I =)
2 4 e e A
4[]0 N MWJ““‘\'W
A e
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 18
Dis. / Ent. 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE 202.11g TX 24&2MHz
ENT 0O
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 24€2.00 27.52 3.27 35.78 B89.33 24.34 74.00 -10.34 Peak
2 2785.00 Z28.05 3.51 36.28 49,84 45.12 74.00 28.88 Peak
3 4924,00 32.28 4,77 36.10 43.2 49,15 74.00 24,85 Peak
4 T38€.00 3€.97 £.12 34.80 35.41 43.70 74.00 30.30 Peak
5 10214.00 3%9.19 9.77 34.83 35.00 49.13 74.00 24.87 Peak
2 142€0.00 41.44 10.16 33.54 2.52 50.58 74.00 23.42 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official

limit are not reported.
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FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 19 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120LE‘JQ| (dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
50.0 | FCCPART15C AV
o 3 5 3
\ 1 4MMJMMWM
All.'II.EJJ‘lMJ"'J Mrﬂj ﬂmm_p
20.0
U1UUU 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. : 14 966 Chamber Data no. : 19
Dis. / Ant. : 3m 31200 1-12G Ant. pol. : HORIZONTAL
Limit » FCC BRRT 15C PERK
Env. / Ins. » Temp:27.3";Humi:54%;Press:101.52kFa
Engineer : Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/ : WD32FBE1001
Test Mode : IEEE 802.11g TX 2412MHz
ENT 1
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
(MHzZ) {dB/m) (dB) (dB) {dBuv) {dBuV/m) {dBuV/m) (dB)
1 2412.00 27.3%9 3.2 35.71 22.59 23.50 74.00 -%.50 Peak
2 2785.00 28.05 3.51 36.28 50.7 46.01 74.00 27.9% Eeak
3 424,00 32.09 4,69 36.10 45,84 45,52 74.00 27.48 Peak
4 T236.00 3&.€3 £.03 34,65 34.11 12.08 74.00 31.82 Peak
5 10214.00 3%.1% .77 34.83 33.8 18.02 74.00 25.98 Eeak
€ 13954.00 4l1.86 10.12 33.69 32.99 51.08 74.00 22.92 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

1

2. Margin= Limit - Emission Lewvel.

3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

ES

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 20 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120LE‘JQ| (dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 | FCC PART 15C AV
a 5
3 st b ] WM
. M
20.0
U1UUU 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 20
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE 202.11g TX 2412MHz
ENT 1
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2412.00 27.39 3.2 35.71 B8. B4 B3.7 74.00 -9.75 Peak
2 2785.00 Z28.05 3.51 36.28 43.7 39.03 74.00 34.97 Peak
3 4825.00 32.09 4,89 36.10 44,15 44,8 74.00 29.17 Peak
4 7236.00 3€&.83 &.03 34.69 34.63 42.€0 74.00 31.40 Peak
5 10350.00 3%9.24 10.10 34.72 33.42 48.04 74.00 25.96 Peak
2 13%20.00 41.83 10.11 33.69 2.61 50.686 74.00 23.34 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official

limit are not reported.

EST Technology Co. , Ltd
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FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Feoc +B6-763-83081878
Data: 21 File: W"Emc-966-1\test datal2019\RFT\TongfangWD32FBE1001.EME (60)
120Le'.rel {(dBu\im} Date: 2019-01-15
100.0
Z
80.0 FCC PART 15C PEAK
60.0

. FCCPART15C AV

[E%)

3] o

MWM'WM

40.0— E—_
_‘h,ll,m"fkrl.'\-—/"

20.0
U1UUU 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 21
Dis. / Ent. : 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power » RC 120V/e0Hz
M/N : WD3Z2FBE1001
Test Mode : IEEE 802.11g TX 2437MHz
ENT 1
Ant Cable Anmp Emiszssion
Freqg Factor Loss Factor Reading Level Limics Margin Remark
(MHz) {dB/m} (dB) {dB} {dBuV) {dBuV/m) {dBuV/m) {dB)
1 1884.00 2€.21 2.82 35.14 55.51 49,40 74.00 24.€0 Peak
2 2437.00 27.48 3.26 35.7 B7.80 BZ2.88 74.00 -8.88 Peak
3 4374.00 32.18 4,73 36.10 45,33 45.14 74.00 27.86 Peak
4 7311.00 3&.78 &.09 34.75 34.41 142.53 74.00 31.47 Peak
5 11234.00 39.99 B.40 34.02 34.82 49.19 74.00 24.81 Peak
2 14124,.00 41.5%8 10.14 33.82 2.16 50.2 74.00 23.74 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 22 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 ~ FCC PART 15C AV
- 3 D F
2 T e st WM
_’_,\,,Ww_,w-,_.-\_.nm—f"
40.0 T
Lol
20.0
01000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. : 14 966 Chamber Data no. : 22
Dis. / Ant. : 3m 31200 1-12G Ant. pol. HORIZONILL
Limit » FCC BRRT 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/ : WD32FBE1001
Test Mode IEEE 2802.11g TX 2437MHz
ENT 1
Ant Cable Anmp Emiszssion
Freqg Factor Loss Factor Reading Level Limics Margin Remark
(MHzZ) {dB/m) (dB) (dB) {dBuv) {dBuV/m) {dBuV/m) (dB)
1 2437.00 27.48 3.2 35.7¢ 2E.9¢ 23.94 74.00 -%,94 Peak
2 2785.00 28.05 3.51 36.28 50.28 45,56 74.00 28.44 Eeak
3 4874.00 32.18 4,73 36.10 47.13 47,94 74.00 26.06 Peak
4 7311.00 3&.78 &.08 34.75 33.84 41.8¢ 74.00 32.04 Peak
5 11370.00 40.05 2.30 33.31 34.33 18.77 74.00 25.2 Eeak
€ 14124.00 41.58 10.14 33.82 33.05 51.15 74.00 22.8 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

The emission levels that are 20dB below the official

limit are not reported.

EST Technology Co. , Ltd

ES

Report No.ESTE-R1901065
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FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

Data: 23 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120LE‘JQ| (dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 [ FCC PART15C AV
5 5 H
400 T
mLJ‘u-“J o
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 23
Dis. / Ent. 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE 202.11g TX 24&2MHz
ENT 1
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 24€2.00 27.52 3.27 35.78 90.56 B5.57 74.00 -11.57 Peak
2 2734.00 27.97 3.47 36.21 51.37 46. 60 74.00 27.40 Peak
3 4924,00 32.28 4,77 36.10 44,24 45,19 74.00 28.8 Peak
4 T38€.00 3€.97 £.12 34.80 34.76 43.05 74.00 30.95 Peak
5 10316.00 3%.23 10.20 34.75 33.59¢6 18.64 74.00 25.36 Peak
2 1405€.00 41.85 10.13 33.66 2.48 50.58 74.00 23.42 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

ES

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 24 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 FCC PART 15C AV
- 4 [t o
2
2 WMWM’MM
40.0 T &Pﬂwﬂfﬁvw
' [
mﬂ¢h$~¢-bnﬂmpw~“*”hmJ
20.0
01000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 24
Dis. / Ant. 3m 31200 1-12G Ant. pol. : VERTICRL
Limit FCC EBART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/ : WD32FBE1001
Test Mode : IEEE 802.11g TX 24€2MHz
ENT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
(MHzZ) {dB/m) (dB) (dB) {dBuv) {dBuV/m) {dBuV/m) (dB)
1 242,00 27.52 3.27 35.78 2E.E5 2l.2¢ 74.00 -7.8 Peak
2 4924.00 32.28 4.77 36.10 46,06 7.01 74.00 2E.9% Eeak
3 7386.00 3&.97 £.12 34.80 34,58 42,87 74.00 31.13 Peak
4 10945.00 3%.84 2.ELl 34,24 33.53 47.74 74.00 2E8.2 Peak
5 12526.00 3%.35 B.80 33.45 33.87 48.37 74.00 25.63 Eeak
€ 15280.00 3%.86 10.97 33.18 2.77 50.42 74.00 23.58 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

. Margin= Limit - Emission Lewvel.

The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

Data: 25 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 1 FCCPARTA5C AV
4 N
2 2 T T R N P
' L—(r-rk-*—"ﬂm
oA
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. : 14 966 Chamber Data no. : 25
Dis. / Ent. : 3m 91200 1-18G Ent. pol. : VERTICAL
Limit » FCC BART 15C FERK
Env. / Ins. » Temp:27.3";Humi:54%;Press:101.52kFa
Engineer : Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11n HTZ20 TX Z2412MHz
ENT O4+&NT 1
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2412.00 27.39 3.2 35.7 B9.36 B4.27 74.00 -10.27 Peak
2 4824.00 32.09 4.69 36.10 42.63 43.31 74.00 30.69 Peak
3 T236.00 3&.83 &.03 34.69 34.04 42.01 74.00 31.599 Peak
4 10350.00 39.24 10.10 34.72 33.8 18.45 74.00 25.55 Peak
5 13954.00 41.66 10.12 33.69 33.08 51.17 74.00 22.8 Peak
2 15144.00 40.08 10.9%0 33.14 2.32 50.1& 74.00 23.84 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

1

2. Margin= Limit - Emission Lewvel.

3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 26 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
50.0 FCC PART 15C AV
" 2 2 "
Z =
40.0 ,JU =i
u‘anJ**
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 26
Dis. / Ent. 3m 91200 1-18G Ent. pol. HORIZONTRAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE #02.11n HT20 TX 2412MH=z
ENT O4+&NT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2412.00 27.39 3.2 35.71 B7.52 B2.43 74.00 -8.43 Peak
2 2785.00 Z28.05 3.51 36.28 50.72 45.00 74.00 28.00 Peak
3 4324.00 32.09 4,89 36.10 45.14 45,82 74.00 27.18 Peak
4 7236.00 3€&.83 &.03 34.69 34.05 42.02 74.00 31.98 Peak
5 11336.00 40.03 B.32 33.93 34.58 49,00 74.00 25.00 Peak
2 14005.00 41.70 10.13 33.69 31.94 50.08 74.00 23.82 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

EST Technology

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
Tel+86-769-83081588

Fax +86-769-830581878

Data: 27 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 _ FCC PART 15C AV
2 3 EMM‘MM
fﬂ_\_‘_‘_wlw-\...w
40.0 ]L\M T
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. : 14 966 Chamber Data no. : 27
Dis. / Ent. : 3m 91200 1-18G Ent. pol. HORIZONTRAL
Limit » FCC BART 15C FERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE #02.11n HT20 TX 2437MH=z
ENT O4+&NT 1
Ant Cable Anmp Emiszssion
Freqg Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2437.00 27.48 3.26 35.7 B9.51 E4.49 74.00 -10.4%9 Peak
2 2734.00 27.97 3.47 36.21 49.8 45.12 74.00 28.88 Peak
3 4374.00 32.18 4,73 36.10 45,92 45.73 74.00 27.27 Peak
4 7311.00 3&.78 &.09 34.75 34.45 42.57 74.00 31.43 Peak
5 10265.00 39.21 9.98 34.79 33.55 47.495 74.00 26.05 Peak
2 14124,.00 41.5%8 10.14 33.82 2.80 50.70 74.00 23.30 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

Data: 28 File: \EMC-966-1itest data\2019\RFTiTongfang WD32FBE1001.EM6 (60)
15gLevel (dBuVim) Date: 2019-01-15
100.0
1
80.0 FCC PART 15C PEAK
60.0 T FCC PART 15C AV
z ] 5

WJR&W%M%M

o

YN 8 o ~

20.0
U1UUU 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. : 14 966 Chamber Data no. : 28
Dis. / Ent. : 3m 91200 1-18G Ent. pol. : VERTICAL
Limit » FCC BART 15C FERK
Env. / Ins. » Temp:27.3";Humi:54%;Press:101.52kFa
Engineer : Seven
EUT : LED TV
Power » RC 120V/e0Hz
M/N : WD3Z2FBE1001
Test Mode : IEEE 802.11n HT20 TX Z43TMHz
ENT O4+&NT 1
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
(MHz) {dB/m} (dB) {dB} {dBuV) {dBuV/m) {dBuV/m) {dB)
1 2437.00 27.48 3.26 35.7 B9.83 Ed4.81 74.00 -10.8 Peak
2 48374.00 32.18 4.73 36.10 T7.08 47.87 74.00 26.13 Peak
3 T311.00 3&.78 &.09 34.7 34.17 12,29 74.00 31.71 Peak
4 1031€.00 39.23 10.20 34.75 33.29 7.97 74.00 26.03 Peak
5 11404.00 40.086 B.29 33.88 34.62 49,09 74.00 24.91 Peak
2 14005.00 41.70 10.13 33.69 2.42 50.56& 74.00 23.44 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

1

2. Margin= Limit - Emission Lewvel.

3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

ES

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 29 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
50.0 . FCCPART 15C AV
- T = ]
< 7 P Pl o P ST
;W__,Wm,—r‘
400 L™
T
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 29
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11n HT20 TX Z462MHz
ENT O4+&NT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 24€2.00 27.52 3.27 35.78 E9.15 Ed.16 74.00 -10.18 Peak
2 4924.00 32.28 4.77 36.10 44,61 45,56 74.00 28.44 Peak
3 T3B6.00 3&.97 £.12 34.80 34.57 12,88 74.00 31.14 Peak
4 10180.00 39.17 9.62 34.86 34.2 48.18 74.00 25.82 Peak
5 14226.00 41.48 10.16 33.57 2.E5 50.72 74.00 23.28 Peak
2 15144.00 40.08 10.9%0 33.14 31.8 49,73 74.00 24.27 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 30 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
9
§0.0 FCC PART 15C PEAK
60.0 — FCC PART 15C AV
- =
1 3 K Yy | R e [P
40.0 i
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 30
Dis. / Ent. 3m 91200 1-18G Ent. pol. HORIZONTRAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11n HT20 TX Z462MHz
ENT O4+&NT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 1935.00 2€.29 2.87 35.12 52.63 48,67 74.00 27.33 Peak
2 24g2.00 27.52 3.27 35.78 B8.7 B3.76 74.00 -9.7 Peak
3 2785.00 2B.05 3.51 36.28 50.31 45,59 74.00 28.41 Peak
4 4924.00 32.28 4.77 36.10 47.88 48.83 74.00 25.17 Peak
5 T386.00 3&.97 £.12 34.80 34.67 12.96 74.00 31.04 Peak
2 14124,.00 41.5%8 10.14 33.82 32.37 50.47 74.00 23.53 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official

limit are not reported.
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FCC ID:

ES

WD32FBE1001
Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 31 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
§0.0 FCC PART 15C PEAK
60.0 — FCC PART 15C AV
2 3 2 T
4 MMM“’HM WW
40.0 .
I ey
20.0
U1UUU 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 31
Di=s. / Ant. 3m 120D 1-18& Ant. pol. HORIZONTAL
Limit FCC BART 15C FERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EOT : LED TV
Power : AT 120V/&0H=z
M/H : WD32FBE1001
Test Mode IEEE #02.11n HT40 TX 2422MH=
EANT 0O+ANT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
(MHz) (dB/m) [dB) (4B} {dBuT) {dBuV/m) [{dBuV/m) (dR)
1 2422.00 27.43 3.2 35.73 91.09 B6.03 74.00 -12.03 Peak
2 2785.00 28.05 3.51 36.28 50.2 45.53 74.00 28.47 Peak
3 4544.00 32.12 4.70 36.10 44,30 45.62 74.00 28.38 Peak
4 T266.00 36.71 &.05 34.72 33.73 41.77 74.00 32.2 Peak
5 11336.00 40.03 B.32 33.93 34.48 48.90 74.00 25.10 Peak
[ 14124.00 41.58 10.14 33.62 2.22 50.32 74.00 23.68 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

ES

Chilingxiang, Qis

Haujie. Dongguan. Guangdaong. China

hantou, Santun,

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 32 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
§0.0 FCC PART 15C PEAK
60.0 — FCC PART 15C AV
=3 iy
2 - -
: et
A e
20.0
U1UUU 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 32
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE #02.11n HT40 TX 2422MH=z
ENT O4+&NT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2422.00 27.43 3.24 35.73 B9.72 Ed.E6 74.00 -10.68 Peak
2 2734.00 27.97 3.47 36.21 41.98 7.21 74.00 36.79 Peak
3 4344,.00 32.12 4,70 36.10 45.50 45,22 74.00 27.78 Peak
4 T2E66.00 3€.71 &.05 34.72 33.45 41.49 74.00 32.51 Peak
5 11540.00 40.05 B.27 33.76 34.21 48.77 74.00 25.2 Peak
2 14124,.00 41.5%8 10.14 33.82 2.27 50.37 74.00 23.63 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official

limit are not reported.
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FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 33 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
2
§0.0 FCC PART 15C PEAK
60.0 | FCCPART15C AV
1 2 ACMM'M
4U.UJLA\ Ilﬁw ey
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. : 14 966 Chamber Data no. : 33
Dis. / Ent. : 3m 91200 1-18G Ent. pol. : VERTICAL
Limit » FCC BART 15C FERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE #02.11n HT40 TX 2437MH=z
ENT O4+&NT 1
Ant Cable Anmp Emiszssion
Freqg Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 1884.00 2€.21 2.82 35.14 5l.E66 45,55 74.00 28.45 Peak
2 2437.00 27.48 3.26 35.7 2.41 B7.39 74.00 -13.3%9 Peak
3 4374.00 32.18 4,73 36.10 43.73 44,54 74.00 29.46 Peak
4 7311.00 3&.78 &.09 34.75 33.82 41.94 74.00 32.06 Peak
5 10350.00 3%9.24 10.10 34.72 33.51 48.13 74.00 25.87 Peak
2 13886.00 41.81 10.11 33.68 2.98 51.02 74.00 22.98 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID:

ES

WD32FBE1001
Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 34 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
Z
§0.0 FCC PART 15C PEAK
60.0 | FCC PART 15C AV
i
3 4 = U I P MM
40.0 J"mw
I ll‘\_\-w\‘“" L.__m"‘\_,.-‘\f""”_‘
..nLM -
20.0
01[][][] 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 34
Dis. / Ant. 3m 31200 1-12G Ant. pol. HORIZONILL
Limit FCC EBART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/ : WD32FBE1001
Test Mode IEEE 202.11n HT40 TX 2437MHz
ENT O4+8NT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
(MHzZ) {dB/m) (dB) (dB) {dBuv) {dBuV/m) {dBuV/m) (dB)
1 lge4.00 2€.21 2.82 35.14 54,35 18.28 74.00 25.72 Peak
2 2437.00 27.48 3.26 35.7 41.87 BE.E5 74.00 -12.85 Eeak
3 2734.00 27.97 3.47 36.2 50.95 45,18 74.00 27.82 Peak
4 4874.00 32.18 4.73 36.10 44.19 45,00 74.00 2%.00 Peak
5 7311.00 3&.78 £.0% 34.7 33.9% 12.11 74.00 31.89 Eeak
€ 13920.00 41.83 10.11 33.69 2.82 50.67 74.00 23.33 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official

limit are not reported.
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FCCID: WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 35 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
2
§0.0 FCC PART 15C PEAK
60.0 FCC PART 15C AV
T ] [i]
n g I T et e B PP P
J‘_{"’MM
40.0 A ey
-
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 35
Dis. / Ent. 3m 91200 1-18G Ent. pol. HORIZONTRAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11n HT40 TX Z2452MHz
ENT O4+&NT 1
Ant Cable Anmp Emiszssion
Freqg Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 1884.00 2€.21 2.82 35.14 54.77 48,66 74.00 25.34 Peak
2 2452.00 27.48 3.26 35.78 24.99 79.95 74.00 -5.85 Peak
3 2785.00 2B.05 3.51 36.28 51.65 45,93 74.00 27.07 Peak
4 4904.00 32.24 4.76 36.10 34.36 35.2 74.00 38.74 Peak
5 T356.00 3&.90 6.11 34.79 34.31 42.53 74.00 31.47 Peak
2 10316.00 39.23 10.20 34.75 33.684 48,32 74.00 25.68 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

ES

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 36 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
2
§0.0 FCC PART 15C PEAK
60.0 - FCC PART 15C AV
1 4 :WM~MW
40.0 W«__,\.M
' 3 1. M—'
20.0
0
1000 4000, 6000, 2000, 10000, 12000. 14000, 16000, 128000
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 36
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11n HT40 TX Z2452MHz
ENT O4+&NT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 1884.00 2€.21 2.82 35.14 51.75 45,64 74.00 28.36 Peak
2 2452.00 27.48 3.26 35.78 Be.7 Bl1.&7 74.00 -T.67 Peak
3 4304,.00 32.24 4,78 36.10 34.11 35.01 74.00 38.99 Peak
4 T356€.00 3€&.90 &.11 34.79 34.70 12.92 74.00 31.08 Peak
5 10146.00 39.16 9.48 34.89 34.58 48.33 74.00 25.67 Peak
2 14226.00 41.48 10.16 33.57 2.84 50.7 74.00 23.2 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

18000MHz - 25000MHz

Pass
Note: The amplitude of spurious emission that is attenuated by more than 20dB below the permissible limit

has no need to be reported.
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FCCID: WD32FBE1001

5 BAND EDGE COMPLIANCE TEST

5.1

5.2

53

5.4

Limit
All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209, all

the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at least 20dB
below the fundamental emissions, or comply with 15.209 limits

Block Diagram of Test setup

T —

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3 Meters

EUT and
" Support System

1.5m(L)*1.0m(W)*1.5m(H)
TURN TAELE

I”“““““” (FIBRE GLASS)

Test Procedure

EUT was placed on a turn table, which is 1.5 m high above ground. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4 meters to
find out the maximum emission level. Both horizontal and vertical polarization of the antenna are set
on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper band-edges
of emissions

Peak : RBW = 1MHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto.

AV : RBW = 1MHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto.

Test Result
Pass (The testing data was attached in the next pages.)
Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average level is
deemed to comply with average limit.
2. The frequency 2412 MHz . 2422MHz. 2452MHz and 2462 MHz is fundamental frequency

which no limit, the limit on plots is automatically generated by the software, it's not
fundamental limit, we can't remove it.
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FCCID: WD32FBE1001

5.5

Test Data
Chilingxiang, Qishantou, Santun,
Houjie. Dongguan,Guangdong.China
EST Technology Tel +86-763-83081888
Fax +86-7/69-83081875
Data: 37 File: WEmc-966-1\test datal2019'\RFT TongfangWD32FBE1001.EME (60)
120Level {dBuVim) Date: 2019-01-15
100.0
3
]
80.0 A
FCE PART 15C PEAK
60.0 | FCOPRRT T4C AV
40.0 "ﬁj kﬂ\\
WMWWMWMWW
20.0
02300 2330, 2350, 2370. 2390, 2410, 2430
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 37
Dis. / Ant. : 3m 91200 1-18G Ant. pol. : VERTICAL
Limit : FCC BLRT 15C PERK
Env. / Ins. : Temp:27.3" Humi:54%;Press:101.52kPa
Engineer : Sewven
EUT : LED TV
Bower : AT 120V/60H=z
M/ : WD32FBE1l001
Test Mode : IEEE 802.11bk TE 2412MH=
INT 0
Ant Cable Lmp Emission
Freq. Factor Loss Factor DReading Level Limics Margin Remark
{MHz) (dB/m) (dB) {dB) {dBuV) (dBuV/m) {dBuV/m) {dB)
1 2390.00 27.35 3.21 35.68 35.24 30.12 T4.00 43.88 Peak
2 2400.00 27.35 3.2 35.7 52.67 47.52 T4.00 26.48 Peak
3 2413.23 27.3%9 3.23 35.7 90.95 B5.86 T4.00 -11.86 Peak
Bemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 204B below the officiel
limit are not reported.
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FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,

Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 38 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
3
80.0 £
' FCE'PART 15C PEAK
50.0 _ | FCOPART 15C AV
/T N
40.0
20.0
U2SUU 2330, 2350, 2370, 2390, 2410, 2430
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 38
Dis. / Ent. 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE #02.11k TX 2412MHz
ENT 0O
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2390.00 27.35 3.21 35.68 38.02 32.90 74.00 41.10 Peak
2 2400.00 27.35 3.2 35.7 55.3 50.1& 74.00 23.84 Peak
3 2413.36 27.39 3.23 35.7 E9.08 B3.99 74.00 -9.99 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official

limit are not reported.
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FCCID:

WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
Tel+86-769-83081588

Fax +86-769-830581878

EST Technology

ES’

Data: 39 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le'.rel (dBu\im) Date: 2019-01-15
100.0
1
80.0 s S R o
' o~ e FCC PART 15C PEAK
/ \\\
60.0] v % FCC PART 15C AV
~ \"m‘“‘"\\
40.0 0 7
R SRR i L T ORI SR TP PRI |
20.0
0
2450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 39
Dis. / Ent. 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode : IEEE 802.11b TX 24&2MHz
ENT 0O
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
24€3.30 27.52 3.27 35.78 90.91 B5.92 74.00 -11.92 Peak
2 24B3.50 27.56 3.29 35.81 38.33 33.37 74.00 40.63 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - kmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 204dE below the official
limit are not reported.
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FCCID:

WD32FBE1001

EST Technology

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
Tel+86-769-83081588

Fax +86-769-830581878

ES’

Data: 40 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120 Level {dBu\/m) Date: 2019-01-15
100.0
80.0 ruv—1
' T T, FCC PART 15C PEAK
}j,ﬁ/ x‘\\k
800~ ~ FCC PART 15C AV
40.0 e ;
20.0
02450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 40
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode IEEE 202.11k TX 24&2MHz
ENT 0O
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
24€3.25 27.52 3.27 35.78 B5.75 E0.TE& 74.00 -8.76 Peak
2 24B3.50 27.56 3.29 35.81 39.50 34.54 74.00 39.46 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - kmp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

The emission levels that are 20d4dBE below the official
limit are not reported.
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FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,

Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 41 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120LE‘||'9| (dBu\im) Date: 2019-01-15
100.0
K
80.0 o b8
' FCEZ PART 35C PEAK
60.0 _/ FCO PPRT 15C AV
/ﬁ! i Vﬂ\\
40.0
.-“,.i, P Yy e #ora - “m..;.,u,p.w*,mﬂ.wﬁnwﬁwh*r
20.0
U23I:IU 2330, 2350, 2370, 2390, 2410, 2430
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 41
Dis. / Ent. 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode IEEE #02.11k TX 2412MHz
ENT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2390.00 27.35 3.21 35.68 40.29 35.17 74.00 38.83 Peak
2 2400.00 27.35 3.2 35.7 55.69 50.54 74.00 23.46 Peak
3 2413.23 27.3% 3.23 35.7 90.01 E4.92 74.00 -10.92 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID:

ES’

WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 42 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le‘.rel (dBu\im) Date: 2019-01-15
100.0
2
80.0 g
' FCZPARTMSC PEAK
60.0 | FCOPART 15C AV
ol { u.\
40.0
hr”%ﬂﬁﬂﬁhmmﬂﬂdkﬂ&*ﬂﬂthﬂm#HMWﬂﬂNWwwﬁwhékhﬂhﬁ+ﬂMﬁﬂiﬂwmuhﬁf#ﬂﬁvwf
20.0
U23UD 2330, 2350, 2370, 2390, 2410, 2430
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 42
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode IEEE #02.11k TX 2412MHz
ENT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2389.96 27.35 3.21 35.68 38.60 33.48 74.00 40.52 Peak
2 2399.97 27.35 3.2 35.7 53.28 48.13 74.00 25.87 Peak
3 2413.36 27.39 3.23 35.7 BB.73 B3.64 74.00 -9.64 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

The emission levels that are 20dB below the official
limit are not reported.
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FCCID:

WD32FBE1001

Chilingxiang, Qishantau, Santun,

Haujie. Dongguan. Guangdaong. China

ES’

EST Technology Tel +85-769-83081888
Fax +86-769-83081878
Data: 43 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
80.0 s R
' o~ Sy FCC PART 15C PEAK
/ \\
600~ N FCC PART 15C AV
M \M
40.0 e, =
PSR "“'*‘**mw*mnwmw
20.0
0245[] 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
S5ite no. site Data no. : 43
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode : IEEE 802.11b TX 24&2MHz
ENT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
24€3.30 27.52 3.27 35.78 B8.97 B3.98 74.00 -9.98 Peak
2 24B3.50 27.56 3.29 35.81 38.27 33.31 74.00 40.69 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - kmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 204dE below the official
limit are not reported.
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FCCID:

ES’

WD32FBE1001
Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
EST Technology Tel +85-769-83081888
Fax +86-769-83081878
Data: 44 File: W"Emc-966-1\test datal2019\RFT\TongfangWD32FBE1001.EME (60)
120Le‘.rel (dBu\VTm} Date: 2019-01-15
100.0
1
il
80.0 S SR
P FCC PART 15C PEAK
/ \‘\
60.0— » K FCC PART 15C AV
o — ﬁ‘\
40.0 " -
R TR e e SRR IS DI o
20.0
U245EI 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. @ 44
Dis. / Ant. 3m 91200 1-18G nt. pol. : HORIZONTAL
Limit FCC BRRT 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EOT LED TV
Power : AT 120V/&0H=z
M/ : WD32FBE1001
Test Mode : IEEE 802.11b TX 24&2MH=z
ANT 1
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHZ) {dB/m) (dB) {dB}) {dBuV) {dBUV/m) {dBuV/m} {dB}
2483.35 27.52 3.27 35.78 29.90 g4.91 74.00 -10.91 Peak
2 2483.50 27.56 3.29 35.81 37.85 32.49%9 74.00 41.01 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - kmp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

The emission levels that are 20d4dBE below the official
limit are not reported.

EST Technology Co. , Ltd Report No.ESTE-R1901065 Page 67 of 166



FCCID:

WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

ES’

Data: 45 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120 Level {dBu\/m) Date: 2019-01-15
100.0
3
80.0 T
' FEC PART 156 PEAK
60.0 / FCO PART 150%aV
= P
40.0 hfff
PR lwwwmﬂ
20.0
02300 2330, 2350, 2370, 2390, 2410, 2430
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 45
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11g TX 2412MHz
ENT 0O
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2390.00 27.35 3.21 35.68 40.94 35.82 74.00 38.18 Peak
2 2400.00 27.35 3.2 35.7 54.2 49.10 74.00 24.80 Peak
3 2414,53 27.3%9 3.23 35.7 B9.65 Ed4.56 74.00 -10.58& Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,

Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 46 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120LE‘||'9| (dBu\im) Date: 2019-01-15
100.0
3
BU.U el Lk hTTE
FEL PART 15 PEAK
50.0 | _FCOQ PART 150w
27 ™,
40.0 J,.;"‘".'}JM
FE R IURIETR %WWW
20.0
U23I:IU 2330, 2350, 2370, 2390, 2410, 2430
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 46
Dis. / Ent. 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode : IEEE 802.11g TX 2412MHz
ENT 0O
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2390.00 27.35 3.21 35.68 41.73 36.61 74.00 37.39 Peak
2 2400.00 27.35 3.2 35.7 54.41 49,2 74.00 24,74 Peak
3 2411.28 27.3%9 3.23 35.7 B&.590 B3.81 74.00 -9.81 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID:

WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

ES’

EST Technology Tel +85-769-83081888
Fax +86-769-83081878
Data: 47 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
BUU P i S I L TR
e \, FCC PART 15C PEAK
60.0 e FCC PART 15C AV
Hw
40.0 A et aeertfo, o
20.0
02450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. H
Dis. / Ent. 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode : IEEE B802.11g TX 2462MHz
ENT 0O
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
24€0.35 27.52 3.27 35. B7.96 82.97 74.00 -8.97 Peak
2 24B3.50 27.56 3.29 35.81 50.17 21 74.00 28.79 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - kmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 204dE below the official
limit are not reported.
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FCCID:

ES’

WD32FBE1001
Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
EST Technology Tel +85-769-83081888
Fax +86-769-83081878
Data: 48 File: W"Emc-966-1\test datal2019\RFT\TongfangWD32FBE1001.EME (60)
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
N . ‘_MA%
20.0 T T i vl
A hy CC PART 15C PEAK
60.0 N FCC PART 15C AV
M
40.0 fortmmariuia e S
20.0
U245EI 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 48
Dis. / Ant. 3m 91200 1-18G nt. pol. : VERTICAL
Limit FCC BRRT 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EOT LED TV
Power : AT 120V/&0H=z
M/ : WD32FBE1001
Test Mode IEEE £202.11g TX 2462MH=z
ANT 0
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHZ) {dB/m) (dB) {dB}) {dBuV) {dBUV/m) {dBuV/m} {dB}
24€0.35 27.52 3.27 35. 90.07 g5.08 74.00 -11.08 Peak
2 2483.50 27.56 3.29 35.81 47.94 43.498 74.00 30.02 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - kmp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

The emission levels that are 20d4dBE below the official

limit are not reported.
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FCCID:

WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

ES’

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 49 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
3
80.0 Pt i
' HCC PART 156 PEAK
50.0 .| FCOQPART 15C4AV
.«ﬂﬂ” o
40.0 “
e 4mwwwm~ww
20.0
02300 2330, 2350, 2370, 2390, 2410, 2430
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. H
Dis. / Ent. 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode IEEE 202.11g TX 2412MHz
ENT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2390.00 27.35 3.21 35.68 45.90 40.78 74.00 22 Peak
2 2400.00 27.35 3.2 35.7 55.62 50.47 74.00 2 Peak
3 2411.15 27.3%9 3.23 35.7 91.40 B&.31 74.00 2.31 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

The emission levels that are 20dB below the official
limit are not reported.
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FCCID:

WD32FBE1001

EST Technology

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
Tel+86-769-83081588

Fax +86-769-830581878

ES’

Data: 50 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120 Level {dBu\/m) Date: 2019-01-15
100.0
3
80.0 o T ey
' FCC PART 15 PEAK
60.0 _{ FCO PART 15CHAV
ﬂkj { -
40.0 Al
mMﬁmHmwawamRWMMNMMdewquwmmﬂum«qhh*wumﬂvuw«umwﬁ“ﬁm
20.0
U23UD 2330, 2350, 2370, 2390, 2410, 2430
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 50
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE 202.11g TX 2412MHz
ENT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2390.00 27.35 3.21 35.68 43.72 38.60 74.00 35.40 Peak
2 2400.00 27.35 3.2 35.7 56.22 51.07 74.00 22.93 Peak
3 2411.41 27.3% 3.23 35.7 B9.85 E4.7 74.00 -10.78& Peak
Remarks: Emission Lewvel= Antenna Factor + Cable Loss - Bmp Factor + Reading.

Margin= Limit - Emission Lewvel.
The emission levels that are 20dB below the official

limit are not reported.
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FCCID:

ES’

WD32FBE1001
Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
EST Technology Tel +85-769-83081888
Fax +86-769-83081878
Data: 51 File: W"Emc-966-1\test datal2019\RFT\TongfangWD32FBE1001.EME (60)
120Le\rel {dBu\im) Date: 2019-01-15
100.0
1
*““W—-MM
80.0 fM
My FCC PART 15C PEAK
.m-\”“" w‘”‘-\
60.0 M FCC PART 15C AV
w“‘\uumg
40.0 e + M
20.0
U245EI 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
S5ite no. site Data no. :@ 51
Dis. / Ant. 3m 91200 1-18G nt. pol. : VERTICAL
Limit FCC BRRT 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EOT LED TV
Power : AT 120V/&0H=z
M/ : WD32FBE1001
Test Mode : IEEFE 802.11g TX 24&2MH=z
ANT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHZ) {dB/m) (dB) {dB}) {dBuV) {dBUV/m) {dBuV/m} {dB}
248l.40 27.52 3.27 35.78 90.81 g5.82 74.00 -11.82 Peak
2 2483.50 27.56 3.29 35.81 47.58 42.62 74.00 31.38 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - kmp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

The emission levels that are 20d4dBE below the official
limit are not reported.
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FCCID:

WD32FBE1001

Chilingxiang, Qishantau, Santun,

Haujie. Dongguan. Guangdaong. China

ES’

EST Technology Tel +85-769-83081888
Fax +86-769-83081878
Data: 52 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le‘.rel (dBu\im) Date: 2019-01-15
100.0
1
BUU W0 e e, WP 1T _L“h_*
i h, FCC PART 15C PEAK
60.0 [, FCC PART 15C AV
%M._Lm
40,0 Ll T e e,
20.0
U2450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 52
Dis. / Ent. 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode : IEEE B802.11g TX 2462MHz
ENT 1
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m})
24€3.55 27.52 3.27 35.78 BE.56 B3.57 74.00 -9.57 Peak
2 24B3.50 27.56 3.29 35.81 7.09 42.13 74.00 31.87 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - kmp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

The emission levels that are 20d4dBE below the official
limit are not reported.
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FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 53 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
3
80.0 Py
' HCC PAR[T 156 PEAK
60.0 I FCO PART 150VAV
)"'/H: *
40.0 W
et -H-*m-aawummwmﬁmww
20.0
02300 2330, 2350, 2370, 2390, 2410, 2430
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 53
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode : IEEE 802.11n HTZ20 TX Z2412MHz
ENT O4+&NT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2390.00 27.35 3.21 35.68 42,69 37.57 74.00 36.43 Peak
2 2400.00 27.35 3.2 35.7 55.71 50.5& 74.00 23.44 Peak
3 2413.88 27.39 3.23 35.7 91.08 B5.99 74.00 -11.9%9 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WD32FBE1001

ES’

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fa+86-769-83081875
Data: 54 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
2
80.0 e VY
' FEC PART 15§ PEAK
60.0 FC0 BART 15094y
iy 1
40.0 MW‘JM
ovessnspesipie e MWWM
20.0
U23EIU 2330, 2350, 2370, 2390, 2410, 2430
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. 1 54
Dis. / Ent. 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode : IEEE 802.11n HTZ20 TX Z2412MHz
ENT O4+&NT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2390.00 27.35 3.21 35.68 41.98 J6.86 74.00 37.14 Peak
2 2400.00 27.35 3.2 35.7 53.71 48.56 74.00 25.44 Peak
3 2412.71 27.3% 3.23 35.7 EE.94 B3.85 74.00 -9.85 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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FCCID:

ES’

WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

Data: 55 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120 Level (dBu\Wim) Date: 2019-01-15
100.0
1
* w
80.0 e
il * FCC PART 15C PEAK
§0.0 JH kh
v FCC PART 158C AV
H‘"'\n)d., ~
2
ﬁ*“”"”'“””“«JMVM,»W*_ -
4[].0 Friin
20.0
02450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 55
Dis. / Ent. 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode : IEEE 802.11n HT20 TX Z462MHz
ENT O4+&NT 1
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
24€1.10 27.52 3.27 35.78 B9.87 Bd4.B8 74.00 -10.88 Peak
2 24B3.50 27.56 3.29 35.81 50.11 45.15 74.00 28.85 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - kmp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

The emission levels that are 20d4dBE below the official
limit are not reported.
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FCCID:

WD32FBE1001

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

ES’

Data: 56 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120LE‘JQ| (dBu\im) Date: 2019-01-15
100.0
1
WWM
80.0 i FEC PART 15C PEAK
60.0f~ Mot FCC PART 15C AV
Ww
WW
40.0 NIty
20.0
0
2450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 56
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode : IEEE 802.11n HT20 TX Z462MHz
ENT O4+&NT 1
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
24g2.85 27.52 3.27 35.78 2.52 B7.53 74.00 -13.53 Peak
2 24B3.50 27.56 3.29 35.81 52.05 47.09 74.00 26.91 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - kmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 204dE below the official
limit are not reported.
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EST Technology

Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

Tel+86-764-03081585
Fao:+86-7/69-830581678

Data: 57 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120L'.E“.rel (dBu\im) Date: 2019-01-15
100.0
3
80.0 ” M“ o
' ! FCC PRRT 15C'PEAK
60.0 | FCC|PART 15¢ AV
40.0 f
MWWWM
20.0
0
2300 2330, 2350, 2370, 2390, 2410, 2430, 2450
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 57
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/H : WD3Z2FBE1001
Test Mode IEEE #02.11n HT40 TX 2422MH=z
ENT O4+&NT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2390.00 27.35 3.21 35.68 39.45 4,33 74.00 39.67 Peak
2 2400.05 27.35 3.2 35.7 7.77 42,62 74.00 31.38 Peak
3 2427.35 27.43 3.24 35.7 91.67 B&.61 74.00 -12.81 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the official
limit are not reported.
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Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China
Tel+86-769-83081588

Fax +86-769-830581878

EST Technology

Data: 58 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120 Level (dBu\Wim) Date: 2019-01-15
100.0
3
' e FCO PART 15C\PEAK
60.0 f FILC PART 150, AV
,y T
40.0 ! ,-,‘,,M
n;uuuwmdAmuu«ﬂwMAmdtmﬂyaqmmﬁw.muupmwﬂwmwﬁvﬂdM“hJuﬂﬂn
20.0
U2SUU 2330, 2350, 2370, 2390, 2410, 2430, 2450
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 5B
Dis. / Ent. 3m 91200 1-18G Ent. pol. : HORIZONIAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode : IEEE 802.11n HT40 TX 2422MHz
ENT O4+&NT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz) {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
1 2390.00 27.35 3.21 35.68 45,82 40.50 74.00 33.50 Peak
2 2400.05 27.35 3.2 35.7 51.9& 45.81 74.00 27.19 Peak
3 2423.90 27.43 3.24 35.7 B9.62 Ed4.56 74.00 -10.58& Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss — &mp Factor + Reading.

1

2. Margin= Limit - Emission Lewvel.

3. The emission levels that are 20dB below the official
limit are not reported.
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Chilingxiang, Qishantau, Santun,
Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888

Fao:+86-7/69-830581678

Data: 59 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
80.0 h FCC PART 15C PEAK
o an ety e e b e
/‘-W""“"'“" W W‘H
60.01 \ FCC PART 15C AV
40.0 jf \K
/’ WN.J kst PP WP,
20.0
02430 2440, 2450, 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
Site no. 1# 966 Chamber Data no. : 59
Di=. / Ant. 3m 9120D 1-18G Ent. pol. : HORIZONTRAL

Limit
Env. / Ins.

FCC BLRT 15C PERK
Temp:27.3" ;Humi:54%;Press:101.52kFa

Engineer Seven
EUT : LED TV
Power » RC 120V/e0Hz
M/N : WD3Z2FBE1001
Test Mode : IEEE 802.11n HT40 TX Z2452MHz
ENT O4+&NT 1
Ant. Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
(MHz) {dB/m}) (dB) (dB) {dBuV) {dBuV/m) {dBuV/m) {dB)
2454,99 27.52 3.27 35.78 g2.06& 77.07 74.00 -3.07 Peak
2 24B3.50 27.56 3.29 35.81 39.61 34.65 74.00 39.35 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - kmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 204dE below the official

limit are not reported.
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Chilingxiang, Qishantau, Santun,

Haujie. Dongguan. Guangdaong. China

EST Technology Tel +85-769-83081888
Fax +86-769-83081878
Data: 60 File: "Emc-966-1\test data\2019\RF T\ TongfangWD32FBE1001.EMG (60}
120Le\rel {dBu\im) Date: 2019-01-15
100.0
80.0 1
i gy e b FCC PART 15C PEAK
800 | FCC PART 15C AV
40.0 fj \x
W 1H#“w“ﬁ4_hwf*tdﬁkhdwﬁwvaﬁ$hwbndndw~ﬂ
20.0
02430 2440, 2450, 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
S5ite no. 1% %366 Chamber Data no. : 60
Dis. / Ent. 3m 91200 1-18G Ent. pol. : VERTICAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:27.3" ;Humi:54%;Press:101.52kFa
Engineer Seven
EUT : LED TV
Power : AT 120V/&0H=z
M/ : WD3Z2FBE1001
Test Mode : IEEE 802.11n HT40 TX Z2452MHz
ENT O4+&NT 1
Ant Cable Anmp Emiszssion
Fredq. Factor Loss Factor Reading Level Limics Margin Remark
{MHz {dB/m) (dB) {dB}) {dBuUV) {dBUV,/ m) {dBuV/m}) {dB})
50.37 27.48 3.26 35.7 83.51 T8.49 74.00 -4,49 Peak
2 483, 27.56 3.29 35.81 9.55 34.59 74.00 39.41 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - kmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 204dE below the official

EST Technology Co. , Ltd

limit are not reported.
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6 6dB & 20dB Bandwidth Test

6.1  Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
6.2  Test Procedure for 6dB

1, The transmitter output (antenna port) was connected to the spectrum analyzer. Connect EUT antenna
terminal to the spectrum analyzer with a low loss SMA cable.
2, Follow the test procedure as described in KDB 558074
(1). Set resolution bandwidth (RBW) = 100 kHz.
(2). Set the video bandwidth (VBW) = 3 x RBW.
(3). Detector = Peak.
(4). Trace mode = max hold.
(5). Sweep = auto couple.
(6). Allow the trace to stabilize.
(7). Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower) that are attenuated by 6 dB relative to
the maximum level measured in the fundamental emission.

6.3 Test Procedure for 20dB

1, The transmitter output (antenna port) was connected to the spectrum analyzer. Connect EUT antenna
terminal to the spectrum analyzer with a low loss SMA cable.

2, Follow the test procedure as described in C63.10

(1). The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the EMI receiver or spectrum analyzer shall be between two times and five
times the OBW.

(2). The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW
andvideo bandwidth (VBW) shall be approximately three times RBW, unless otherwise specified by
the applicable requirement.

(3). Set the reference level of the instrument as required, keeping the signal from exceeding the
maximum input mixer level for linear operation. In general, the peak of the spectral envelope

shall be more than [10 log (OBW/RBW)] below the reference level. Specific guidance is given in
4.1.5.2.

(4). Steps a) through ¢) might require iteration to adjust within the specified tolerances.

(5). The dynamic range of the instrument at the selected RBW shall be more than 10 dB below the
target “—xx dB down” requirement; that is, if the requirement calls for measuring the —20 dB
OBV, the instrument noise floor at the selected RBW shall be at least 30 dB below the

reference value.

(6). Set detection mode to peak and trace mode to max hold.

(7). Determine the reference value: Set the EUT to transmit an unmodulated carrier or modulated
signal, as applicable. Allow the trace to stabilize. Set the spectrum analyzer marker to the

highest level of the displayed trace (this is the reference value).

(8). Determine the “—xx dB down amplitude” using [(reference value) — xx]. Alternatively, this
calculation may be made by using the marker-delta function of the instrument.

(9). If the reference value is determined by an unmodulated carrier, then turn the EUT modulation
ON, and either clear the existing trace or start a new trace on the spectrum analyzer and allow the
new trace to stabilize. Otherwise, the trace from step g) shall be used for step j).

(10). Place two markers, one at the lowest frequency and the other at the highest frequency of the
envelope of the spectral display, such that each marker is at or slightly below the “ xx dB down

amplitude” determined in step h). If a marker is below this “—xx dB down amplitude” value,

-
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then it shall be as close as possible to this value. The occupied bandwidth is the frequency
difference between the two markers. Alternatively, set a marker at the lowest frequency of the
envelope of the spectral display, such that the marker is at or slightly below the “ xx dB down
amplitude” determined in step h). Reset the marker-delta function and move the marker to the
other side of the emission until the delta marker amplitude is at the same level as the reference
marker amplitude. The marker-delta frequency reading at this point is the specified emission
bandwidth.

(11). The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument
display; the plot axes and the scale units per division shall be clearly labeled. Tabular data may
be reported in addition to the plot(s).
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6.4  Test Result

EUT: LED TV
M/N: WD32FBE1001
Test date: 2019-01-05 Test site: RF Site Tested by: Seven
Limit
Test Mode CH 6dB(tf\?Illiv?dth 20‘1?1\[/’;_?2‘1)‘” idth 8T 20dB
BW BW
(KHz)
Antenna 0
CHI 9.540 16.121 >500 /
IEEE 802.11 b CH6 9.320 16.028 >500 /
CHI1 9.483 16.016 >500 /
CHI 15.733 18.456 >500 /
IEEE 802.11 ¢ CH6 15.202 18.255 >500 /
CHI1 15.910 18.505 >500 /
CHI 15.810 18.161 >500 /
IEEE&%“ n CH6 15.796 18.271 >500 /
CHI1 15.494 18.125 >500 /
CH3 35.077 39.757 >500 /
IEEE&%“ n CH6 35.082 39.143 >500 /
CH9 35.116 39.508 >500 /
Antenna 1
CHI 9.583 16.284 >500 /
IEEE 802.11 b CH6 9.544 16.195 >500 /
CHI1 9.583 16.214 >500 /
CHI 15.743 18.326 >500 /
IEEE 802.11 g CH6 15.727 18.284 >500 /
CHI1 15.705 18.566 >500 /
CHI 15.189 18.312 >500 /
IEE%%%“ n CH6 15.737 18.029 =500 /
CHI1 15.181 18.069 >500 /
CH3 35.077 39.606 >500 /
IEE%OZO'“ n CH6 35.109 39.354 500 /
CH9 35.106 39.272 >500 /
Conclusion : PASS

EST Technology Co. ,
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6.5 6dB Test Data
Antenna 0
Test Mode: IEEE 802.11b 2412MHz
——
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.41200000 GHz
I
2.38700000 GHz
Ref 10 dBm Atten 20 dB —
Apeak Stop Freq
Iigg ~ 2.43700000 GHz
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz _ Sweep —
. . Signal Track
Occupied Bandwidth Occ BW 9% Pwr  99.00 % (NG off
13.8710 MHz x dB -6.00 dB ||/ ——
Transmit Freq Error -9.655 kHz
x dB Bandwidth 9.540 MHz
Test Mode: IEEE 802.11b 2437MHz
——
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth IR - 00006H,
I
2.41200000 GHz
Ref 10 dBm Atten 20 dB _—
#Peak Stop Freq
igg ~ 2.46200000 GHz
ds/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SIERRRYz¥4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep —
. . Signal Track
Occupied Bandwidth Occ BW 9% Pwr  99.00 % (INNGY off
13.9981 MHz XIB - O00dE
Transmit Freq Error -79.815 kHz
x dB Bandwidth 9.320 MHz
E r EST Technology Co. , Ltd Report No.ESTE-R1901065
"
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Test Mode: IEEE 802.11b 2462MHz

_7': S ’ Freg/Channel
Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.46200000 GHz
Start Freq
2.43700000 GHz
Ref 10 dBm Atten 20 dB —_
#Peak Stop Freq
Iigg ~a 2.48700000 GHz
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIERRRYzv4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (401 pts) |—
Occupied Bandwidth Occ BW % Pwr  99.00 % (NI

On Off

13.9080 MHz xdB  -6.00dB

Transmit Freq Error -47.094 kHz
x dB Bandwidth 9.483 MHz

EST Technology Co. , Ltd Report No.ESTE-R1901065
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Test Mode: IEEE 802.11g 2412MHz
- Agilent
|

’ Freg/Channel

Ch Freq 2.412 GHz Trig Free

Center Freq
Occupied Bandwidth ] 2.41200000 GHz
Start Freq
2.38700000 GHz
Ref 10 dBm Atten 20 dB —
#Peak Stop Freq
ligg By 2.43700000 GHz
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset

Center 2.412 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth Occ BW % Pwr  99.00 % OnS|gnaI Tfacoé
16.3061 MHz xdB  -6.00dB |(———

Transmit Freq Error 16.198 kHz
x dB Bandwidth 15.733 MHz

SIENRAYIZv4  0.00000000 Hz

Test Mode: IEEE 802.11g 2437MHz
= Agilent

"
Ch Freq 2.437 GHz Trig Free Center Freq

Occupied Bandwidih I N 23700000 Gz
Start Freq

2.41200000 GHz

Ref 10 dBm Atten 20 dB —
#Peak Stop Freq

Log 2.46200000 GHz
CF Step

5.00000000 MHz

Auto Man
Freq Offset

Center 2.437 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep

Occupied Bandwidth Occ BW % Pwr  99.00 % onSignaI Tracg(ﬁ
16.2810 MHz xdB  -6.00 dB [ —

SIERRoRYz¥4 0.00000000 Hz

Transmit Freq Error -5.316 kHz
x dB Bandwidth 15.202 MHz
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Test Mode: IEEE 802.11g 2462MHz
- Agilent

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I

Ref 10 dBm Atten 20 dB
#Peak

Log
10

=Y

Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep
Occupied Bandwidth Occ BW % Pwr  99.00 %
16.2805 MHz xds  -6.00d8

Transmit Freq Error -10.497 kHz
x dB Bandwidth 15.910 MHz

0.00000000 Hz

On Off

Center Freq
2.46200000 GHz

Start Freq
2.43700000 GHz

Stop Freq
2.48700000 GHz

CF Step
5.00000000 MHz

Auto Man
Freq Offset

Signal Track

’ Freg/Channel

r EST Technology Co. , Ltd Report No.ESTE-R1901065
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Test Mode: IEEE 802.11n HT20 2412MHz
- Agilent

’ Freg/Channel

Ch Freq 2.412 GHz Center Freq
Occupied Bandwidth ] 2.41200000 GHz
Start Freq
2.38700000 GHz
Ref 10 dBm Atten 20 dB _—
#Peak
Stop Fre
Log p rreq

Trig Free

0 5 W 7 2.43700000 GHz
dB/ CF Step
5.00000000 MHz

Auto Mag]

Freq Offset

Center 2.412 GHz SIENRAYIZv4  0.00000000 Hz

#Res BW 100 kHz #VBW 300 kHz _ Sweep
Occupied Bandwidth Occ BW % Pwr  99.00 % OnS|gnaI Tfacgﬁ
16.3026 MHz xdB  -6.00dB |[I——

Transmit Freq Error -11.457 kHz
x dB Bandwidth 15.810 MHz

Test Mode: IEEE 802.11n HT20 2437MHz
= Agilent

"
Ch Freq 2.437 GHz Trig Free Center Freq

Occupied Bandwidih I N 23700000 Gz
Start Freq

2.41200000 GHz

Ref 10 dBm Atten 20 dB —
#Peak Stop Freq

Log 2.46200000 GHz
CF Step

5.00000000 MHz

Auto Man
Freq Offset

Center 2.437 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep

Occupied Bandwidth Occ BW % Pwr  99.00 % onSignaI Tracg(ﬁ
16.3043 MHz xdB  -6.00dB || —

SIERRoRYz¥4 0.00000000 Hz

Transmit Freq Error 5.019 kHz
x dB Bandwidth 15.796 MHz
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Test Mode: IEEE 802.11n HT20 2462MHz
- Agilent

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I

Center Freq
2.46200000 GHz

’ Freg/Channel

Start Freq
2.43700000 GHz
Ref 10 dBm Atten 20 dB —
Apeak Stop Freq
Iigg 5 2.48700000 GHz
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRAYIZv4  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep I —
Occupied Bandwidth OccBW % Pur 9.0 % | (FNCERRS
16.3275 MHz B
Transmit Freq Error 7.166 kHz
x dB Bandwidth 15.494 MHz
T EST Technology Co. , Ltd Report No.ESTE-R1901065
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Test Mode: IEEE 802.11n HT40 2422MHz
- Agilent

Ch Freq

2.422 GHz

Trig Free

Occupied Bandwidth

Ref 10 dBm
#Peak

Log

10

dB/

Atten 20 dB

——

Center Freq

Start Freq
2.39700000 GHz

Stop Freq
2.44700000 GHz

CF Step
5.00000000 MHz

2.42200000 GHz

Auto Mag]

Freq Offset
Center 2.422 GHz SIENRAYIZv4  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep  ————
Occupied Bandwidth OccBW % Pur 9.0 % | (FNCERRS
35.5790 MHz xdB 60048
Transmit Freq Error 52.983 kHz
x dB Bandwidth 35.077 MHz
Test Mode: IEEE 802.11n HT40 2437MHz
= Agilent -’ Freg/Channel
- Ch Fre.q 2.437 GHz Trig Free Center Freq
Occupied Bandwidth I ;700000 GH:
Start Freq
2.41200000 GHz
Ref 10 dBm Atten 20 dB =
#Peak Stop Freq
Log 2.46200000 GHz
10 .
ds/ CF Step
5.00000000 MHz
e Auto Man
Freq Offset
Center 2.437 GHz SIERRoRYz¥4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep —
Occupied Bandwidth OccBW % Pur  99.00 % |[SNICEIESC

x dB -6.00 dB

35.6037 MHz

Transmit Freq Error
x dB Bandwidth

-34.068 kHz
35.082 MHz

EST Technology Co. , Ltd
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Test Mode: IEEE 802.11n HT40 2452MHz
- Agilent

Ch Freq 2.452 GHz Trig Free

Occupied Bandwidth I

Center Freq
2.45200000 GHz

’ Freg/Channel

Start Freq
2.42700000 GHz
Ref 10 dBm Atten 20 dB —
Apeak Stop Freq
Iigg 2.47700000 GHz
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.452 GHz SIENRAYIZv4  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep —
Occupied Bandwidth OccBW % Pur 9.0 % | (FNCERRS
35.5403 MHz B
Transmit Freq Error -87.346 kHz
x dB Bandwidth 35.116 MHz
r EST Technology Co. , Ltd Report No.ESTE-R1901065
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Antenna 1
Test Mode: IEEE 802.11b 2412MHz
_7':': A=) H Freg/Channel
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz
Start Freq
2.38700000 GHz
Ref 10 dBm Atten 20 dB S
#Peak Stop Freq
Iigg 4 2.43700000 GHz
dB/ CF Step
5.00000000 MHZz
Auto Man
Freq Offset
Center 2.412 GHz SR fYzv4  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 Ms (401 pts) [—
Occupied Bandwidth Occ BW % Pwr  99.00 % [PNHEIE

14.0079 MHz xdB  6.00d5 (AN

Transmit Freq Error -18.307 kHz
x dB Bandwidth 9.583 MHz

Test Mode: IEEE 802.11b 2437MHz

——
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.43700000 GHz
Start Freq
2.41200000 GHz
Ref 10 dBm Atten 20 dB -
#Peak Stop Freq
Iigg 2 2.46200000 GHz
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SR IYzr4  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (401 pts) [——
Occupied Bandwidth OccBW % Pwr 9900 % |[BNICREIEE
13.9224 MHz XdB 00
Transmit Freq Error -75.137 kHz
x dB Bandwidth 9.544 MHz
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Test Mode: IEEE 802.11b 2462MHz
- Agilent
|

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I

Ref 10 dBm Atten 20 dB
#Peak

Log >
10
dB/

Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep
Occupied Bandwidth Occ BW % Pwr  99.00 %
14.0628 MHz xds  -6.00d8

Transmit Freq Error -41.497 kHz
x dB Bandwidth 9.583 MHz

EST Technology Co. , Ltd Report No.ESTE-R190
I

0.00000000 Hz

On Off

Center Freq
2.46200000 GHz

Start Freq
2.43700000 GHz

Stop Freq
2.48700000 GHz

CF Step
5.00000000 MHz

Auto Man
Freq Offset

Signal Track

H Freg/Channel

1065
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Test Mode: IEEE 802.11g 2412MHz
- Agilent H Freg/Channel
|

Ch Freq 2.412 GHz Trig Free

Center Freq
Occupied Bandwidth ] 2.41200000 GHz

Start Freq

2.38700000 GHz
Ref 10 dBm Atten 20 dB —

#Peak
F
Log Stop Freq

o 5 W 7 2.43700000 GHz
dB/ CF Step
5.00000000 MHz

Auto Man
Freq Offset
Center 2.412 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep —
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
16.2565 MHz XA R0 e
Transmit Freq Error -15.123 kHz
x dB Bandwidth 15.743 MHz
Test Mode: IEEE 802.11g 2437MHz
"
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth I 700000 GHz
Start Freq

2.41200000 GHz
Ref 10 dBm Atten 20 dB —

#Peak
top Fr
Log Stop Freq

" 5 W c 2.46200000 GHz
ds/ CF Step
5.00000000 MHz

Auto Man
Freq Offset
Center 2.437 GHz SELRCRYIEF  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep ————————
. . Signal Track
Occupied Bandwidth OccBW % Pwr  99.00 % SNt is
16.3062 MHz xdB - -6.00dB =
Transmit Freq Error -34.374 kHz
x dB Bandwidth 15.727 MHz
ES"’ EST Technology Co. , Ltd Report No.ESTE-R1901065 Page 97 of 166
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Test Mode: IEEE 802.11g 2462MHz
- Agilent
|

H Freg/Channel

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.46200000 GHz
Start Freq
2.43700000 GHz
Ref 10 dBm Atten 20 dB —
Apeak Stop Freq
Iigg > 2.48700000 GHz
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep —
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
16.2822 MHz XA R0 e
Transmit Freq Error -2.050 kHz
x dB Bandwidth 15.705 MHz
r EST Technology Co. , Ltd Report No.ESTE-R1901065
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Test Mode: IEEE 802.11n HT20 2412MHz

——
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.41200000 GHz
Start Freq
2.38700000 GHz
Ref 10 dBm Atten 20 dB —_—
#Peak
Stop Fre
Log p Freq

10 _)W 7 2.43700000 GHz
dB/ CF Step
5.00000000 MHz

Auto Man
Freq Offset
Center 2.412 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz _ Sweep —
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
16.2976 MHz XA R0 e
Transmit Freq Error 11.375 kHz
x dB Bandwidth 15.189 MHz
Test Mode: IEEE 802.11n HT20 2437MHz
"
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth I 700000 GHz
Start Freq
2.41200000 GHz
Ref 10 dBm Atten 20 dB = —
Peak Stop Freq
Log 2.46200000 GHz
CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SELRCRYIEF  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep =
Occupied Bandwidth OccBW % Pwr  99.00 % |[JIAIRARN

On Off

16.3215 MHz xdB  -6.00dB

Transmit Freq Error -37.861 kHz
x dB Bandwidth 15.737 MHz
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Test Mode: IEEE 802.11n HT20 2462MHz
- Agilent
|

H Freg/Channel

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.46200000 GHz

Start Freq
2.43700000 GHz
Ref 10 dBm Atten 20 dB —

Apeak Stop Freq
Iigg _)W = 2.48700000 GHz
dB/ CF Step
5.00000000 MHz
Auto Man

Freq Offset

Center 2.462 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep I ——
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
16.3748 MHz XA R0 e

Transmit Freq Error -3.543 kHz
x dB Bandwidth 15.181 MHz
r EST Technology Co. , Ltd Report No. ESTE-R1901065
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Test Mode: IEEE 802.11n HT40 2422MHz

_T’f: Aglert H Freg/Channel
Ch Freq 2.422 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.42200000 GHz
Start Freq
2.39700000 GHz
Ref 10 dBm Atten 20 dB —_—
Apeak Stop Freq
Log 2.44700000 GHz
10 -
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep —
. . Signal Track
Occupied Bandwidth Occ BW 9% Pwr  99.00 % (INGY off
35.5433 MHz XA R0 e
Transmit Freq Error 24.693 kHz
x dB Bandwidth 35.077 MHz
Test Mode: IEEE 802.11n HT40 2437MHz
"
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth I - :o0000GH:
Start Freq
2.41200000 GHz
Ref 10 dBm Atten 20 dB —
Apeak Stop Freq
Log 2.46200000 GHz
10 b
ds/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SELRCRYIEF  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep —
. . Signal Track
Occupied Bandwidth Occ BW 9% Pwr  99.00 % (INNGY off
35.5316 MHz e
Transmit Freq Error -62.051 kHz
x dB Bandwidth 35.109 MHz
ES"’ EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 101 of 166
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Test Mode: IEEE 802.11n HT40 2452MHz
- Agilent

Ch Freq 2.452 GHz Trig Free

Occupied Bandwidth I

H Freg/Channel

Center Freq
2.45200000 GHz

Start Freq
2.42700000 GHz
Ref 10 dBm Atten 20 dB —
isgak Stop Freq
o N WW\/WM < 2.47700000 GHz
dB/ CF Step
5.00000000 MHz
as| Auto Man
Freq Offset
Center 2.452 GHz SIERRIYIEFd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep —
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
35.6193 MHz XA R0 e
Transmit Freq Error -23.659 kHz
x dB Bandwidth 35.106 MHz
'r EST Technology Co. , Ltd Report No. ESTE-R1901065
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6.6  20dB Test Data
Antenna 0
Test Mode: IEEE 802.11b 2412MHz
= Agilent Freg/Channel
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz
Start Freq
2.38700000 GHz
Ref 10 dBm Atten 20 dB —
#Peak Stop Freq
&gg 2.43700000 GHz
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz ST IYzr4  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
Occupied Bandwidth OccBW % Pwr 9900 % |[BICEE
13.9475 MHz xdB 200048
Transmit Freq Error -20.606 kHz
x dB Bandwidth 16.121 MHz
Test Mode: IEEE 802.11b 2437MHz
_7':': gelet H Freg/Channel
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.43700000 GHz
Start Freq
2.41200000 GHz
Ref 10 dBm Atten 20 dB —
#Peak Stop Freq
Log 2.46200000 GHz
10 —_—
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SR fYzv4  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
Occupied Bandwidth OccBW % Pwr 9900 % |[BNICREIEE
139344 MHZ xdB  -20.00 dB | —
Transmit Freq Error -61.252 kHz
x dB Bandwidth 16.028 MHz
ES"’ EST Technology Co. Ltd Report No. ESTE-R1901065
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Test Mode: IEEE 802.11b 2462MHz
- Agilent

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I

H Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.43700000 GHz
Ref 10 dBm Atten 20 dB —
#Peak Stop Freq
Log 2.48700000 GHz
10 > <&
dB/ CF Step
sws| 0-00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —_—
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
13 9355 MHZ xdB  -20.00 dB |[e——
Transmit Freq Error -42.694 kHz
x dB Bandwidth 16.016 MHz
'r EST Technology Co. , Ltd Report No. ESTE-R1901065
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Test Mode: IEEE 802.11g 2412MHz

——
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.41200000 GHz
Start Freq
2.38700000 GHz
Ref 10 dBm Atten 20 dB _—
#Peak Stop Freq
Log 2.43700000 GHz
10 5 ]
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz .
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
164436 MHZ xdB  -20.00 dB | —
Transmit Freq Error 13.134 kHz
x dB Bandwidth 18.456 MHz
Test Mode: IEEE 802.11g 2437MHz
"
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth IR > :000cH,
Start Freq
2.41200000 GHz
Ref 10 dBm Atten 20 dB S
#Peak Stop Freq
Log 2.46200000 GHz
CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz ST RY/zr4  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —_—
Occupied Bandwidth ST | Slonal Track

On Off

16.4217 MHz xdB  -20.00dB

Transmit Freq Error 4.792 kHz
x dB Bandwidth 18.255 MHz

ES"’ EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 105 of 166
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Test Mode: IEEE 802.11g 2462MHz
- Agilent
|

H Freg/Channel

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.46200000 GHz
Start Freq
2.43700000 GHz
Ref 10 dBm Atten 20 dB —_—
Apeak Stop Freq
Log W 2.48700000 GHz
10 Y -
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
16.4855 MHz xdB  -20.00 dB | S—
Transmit Freq Error 11.398 kHz
x dB Bandwidth 18.505 MHz
r EST Technology Co. , Ltd Report No. ESTE-R1901065
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Test Mode: IEEE 802.11n HT20 2412MHz

——
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.41200000 GHz
Start Freq
2.38700000 GHz
Ref 10 dBm Atten 20 dB _—
#Peak Stop Freq
Log 2.43700000 GHz
10 st
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —_—
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
16.4748 MHz xdB  -20.00 dB | ———
Transmit Freq Error 13.583 kHz
x dB Bandwidth 18.161 MHz
Test Mode: IEEE 802.11n HT20 2437MHz
"
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth IR > :000cH,
Start Freq
2.41200000 GHz
Ref 10 dBm Atten 20 dB _—
#Peak Stop Freq
Log 2.46200000 GHz
10 5 et
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SELRCRYIEF  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz _
Occupied Bandwidth ST | Slonal Track

On Off

16.5119 MHz xdB  -20.00dB

Transmit Freq Error 3.661 kHz
x dB Bandwidth 18.271 MHz

EST Technology Co. , Ltd Report No. ESTE-R1901065
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Test Mode: IEEE 802.11n HT20 2462MHz
- Agilent
|

H Freg/Channel

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.46200000 GHz
Start Freq
2.43700000 GHz
Ref 10 dBm Atten 20 dB —
#peak Stop Freq
Log 2.48700000 GHz
10 e
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
16.4745 MHz xdB  -20.00 dB | ——
Transmit Freq Error -13.011 kHz
x dB Bandwidth 18.125 MHz
r EST Technology Co. , Ltd Report No. ESTE-R1901065
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Test Mode: IEEE 802.11n HT40 2422MHz
- Agilent

H Freg/Channel

Ch Freq 2.422 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.42200000 GHz
Start Freq
2.39700000 GHz
Ref 10 dBm Atten 20 dB —
#Peak PSS o g e S Stop Freq
Log 2.44700000 GHz
10 > < |
dB/ CF Step
s 5.00000000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz I ——
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
36.0950 MHz xdB  -20.00 dB | ——
Transmit Freq Error 51.403 kHz
x dB Bandwidth 39.757 MHz
Test Mode: IEEE 802.11n HT40 2437MHz
"
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth I 700000 GHz
Start Freq

2.41200000 GHz
Ref 10 dBm Atten 20 dB —
#Peak
Log AN NN NNV ARINNAN
10

ds/ CF Step
&% 500000000 MHz

Stop Freq
2.46200000 GHz

Auto Man
Freq Offset
Center 2.437 GHz SELRCRYIEF  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz —_——
' ' e Yy  Signal Track
Cccupie anawi on Off
36.0709 MHz XOB 00
Transmit Freq Error 39.885 kHz
x dB Bandwidth 39.143 MHz
'r EST Technology Co. , Ltd Report No. ESTE-R1901065
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Test Mode: IEEE 802.11n HT40 2452MHz
- Agilent

Ch Freq 2.452 GHz Trig Free

Occupied Bandwidth I

H Freg/Channel

Center Freq
2.45200000 GHz

Start Freq
2.42700000 GHz
Ref 10 dBm Atten 20 dB —
#Peak Stop Freq
Log i 2.47700000 GHz
10 > < |
dB/ CF Step
= 5.00000000 MHz
Auto Man
Freq Offset
Center 2.452 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz —_—
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
36 1119 MHZ xdB  -20.00 dB |[e——
Transmit Freq Error 11.313 kHz
x dB Bandwidth 39.508 MHz
'r EST Technology Co. , Ltd Report No. ESTE-R1901065
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Antenna 1
Test Mode: IEEE 802.11b 2412MHz
——
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz
Start Freq
2.38700000 GHz
Ref 10 dBm Atten 20 dB —_—
#Peak Stop Freq
Log 2.43700000 GHz
10 SRS
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset

Center 2.412 GHz
#Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth OccBW % Pwr 9900 % |[BNICREIEE
13.9610 MHz xdB  -20.00dB [N

Transmit Freq Error 1.585 kHz
x dB Bandwidth 16.284 MHz

SR fYzv4  0.00000000 Hz

Test Mode: IEEE 802.11b 2437MHz

o el _H Freg/Channel
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.43700000 GHz
Start Freq
2.41200000 GHz
Ref 10 dBm Atten 20 dB —_—
#Peak Stop Freq
Log 2.46200000 GHz
10 —_
dB/ CF Step
5.00000000 MHZz
Auto Man
Freq Offset

Center 2.437 GHz
#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Occ BW % Pwr  99.00 % OnSignaI Tra%<ﬁ
14.0026 MHz xdB  -20.00 dB | NE—

SR IYzr4  0.00000000 Hz

Transmit Freq Error -43.366 kHz
x dB Bandwidth 16.195 MHz

ES"’ EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 111 of 166
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Test Mode: IEEE 802.11b 2462MHz
- Agilent

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I

H Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.43700000 GHz
Ref 10 dBm Atten 20 dB —
#Peak Stop Freq
Log 2.48700000 GHz
10 > <&
dB/ CF Step
ows| O-00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —_—
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
13 9146 MHZ xdB  -20.00 dB |[e——
Transmit Freq Error -109.906 kHz
x dB Bandwidth 16.214 MHz
'r EST Technology Co. , Ltd Report No. ESTE-R1901065
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Test Mode: IEEE 802.11g 2412MHz

- Agilent -H Freg/Channel
Ch Freq 2.412 GHz Trig Free Center Freq

Occupied Bandwidth ] 2.41200000 GHz
Start Freq

2.38700000 GHz
Ref 10 dBm Atten 20 dB —

#peak Stop Freq
Log W 2.43700000 GHz
10 > <

dB/ CF Step
5.00000000 MHz

Auto Man
Freq Offset
Center 2.412 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz =
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
16.4951 MHz xdB  -20.00 dB | [
Transmit Freq Error 41.709 kHz
x dB Bandwidth 18.326 MHz
Test Mode: IEEE 802.11g 2437MHz
"
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth I B - .43700000 GHz
Start Freq
2.41200000 GHz
Ref 10 dBm Atten 20 dB —————
Peak Stop Freq
Log 2.46200000 GHz
CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SELRCRYIEF  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
Occupied Bandwidth OccBW % Pwr  99.00 % |[JIAIRARN

On Off

16.4515 MHz xdB  -20.00dB

Transmit Freq Error 13.326 kHz
x dB Bandwidth 18.284 MHz

ES"’ EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 113 of 166
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Test Mode: IEEE 802.11g 2462MHz
- Agilent
|

H Freg/Channel

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.46200000 GHz
Start Freq
2.43700000 GHz
Ref 10 dBm Atten 20 dB —_—
Apeak Stop Freq
Log 2.48700000 GHz
10 > -
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
16.4442 MHz xdB  -20.00 dB | S—
Transmit Freq Error 11.830 kHz
x dB Bandwidth 18.566 MHz
r EST Technology Co. , Ltd Report No. ESTE-R1901065
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Test Mode: IEEE 802.11n HT20 2412MHz

——
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.41200000 GHz
Start Freq
2.38700000 GHz
Ref 10 dBm Atten 20 dB —_—
#Peak
Stop Fre
Log p Freq

2.43700000 GHz
10

9 — e
dB/ CF Step
5.00000000 MHz

Auto Man
Freq Offset
Center 2.412 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz =
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
16.4679 MHz xdB  -20.00 dB | [
Transmit Freq Error 32.771 kHz
x dB Bandwidth 18.312 MHz
Test Mode: IEEE 802.11n HT20 2437MHz
"
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth I 700000 GHz
Start Freq
2.41200000 GHz
Ref 10 dBm Atten 20 dB —————
Peak Stop Freq
Log 2.46200000 GHz
CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SELRCRYIEF  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
Occupied Bandwidth OccBW % Pwr  99.00 % |[JIAIRARN

On Off

16.5141 MHz xdB  -20.00dB

Transmit Freq Error -4.283 kHz
x dB Bandwidth 18.029 MHz
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Test Mode: IEEE 802.11n HT20 2462MHz
- Agilent
|

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I

Ref 10 dBm Atten 20 dB
#Peak

Log

10

dB/

Center 2.462 GHz Span 50 MHz
#Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth Occ BW % Pwr  99.00 %
16.5314 MHz xdB -20.00 dB

Transmit Freq Error -15.312 kHz
x dB Bandwidth 18.069 MHz

0.00000000 Hz

On Off

Center Freq
2.46200000 GHz

Start Freq
2.43700000 GHz

Stop Freq
2.48700000 GHz

CF Step
5.00000000 MHz

Auto Man
Freq Offset

Signal Track

H Freg/Channel

r EST Technology Co. , Ltd Report No. ESTE-R1901065

Page 116 of 166



FCCID: WD32FBE1001

Test Mode: IEEE 802.11n HT40 2422MHz
- Agilent

H Freg/Channel

Ch Freq 2.422 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.42200000 GHz
Start Freq
2.39700000 GHz
Ref 10 dBm Atten 20 dB —_—
#peak g, s, Stop Freq
Log 2.44700000 GHz
10 > < -
dB/ CF Step
aas  5.00000000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz —
i i cc BW % Pwr .00 %
Occupied Bandwidth 0 g Slanal Track
35.9826 MHz xdB  -20.00 dB | ——
Transmit Freq Error 49.486 kHz
x dB Bandwidth 39.606 MHz
Test Mode: IEEE 802.11n HT40 2437MHz
"
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth I o006
Start Freq
2.41200000 GHz
Ref 10 dBm Atten 20 dB —
Apeak Stop Freq
Log T 2.46200000 GHz
10 > < -
ds/ CF Step
a4 5.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SELRCRYIEF  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz —
Occupied Bandwidth OccBW % Pwr 9900 % |[BNICEIEEC
36.1002 MHz XOB 00
Transmit Freq Error 49.756 kHz
x dB Bandwidth 39.354 MHz
ES"’ EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 117 of 166
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Test Mode: IEEE 802.11n HT40 2452MHz
- Agilent
|

H Freg/Channel

Ch Freq 2.452 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.45200000 GHz
Start Freq
2.42700000 GHz
Ref 10 dBm Atten 20 dB —_—
Apeak Stop Freq
Log 2.47700000 GHz
10 -
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.452 GHz SIENRRYIErd  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz —
Occupied Bandwidth OccBW % Pwr  99.00 % BRI
36.0990 MHz xdB  -20.00 dB | —
Transmit Freq Error 10.562 kHz
x dB Bandwidth 39.272 MHz
r EST Technology Co. , Ltd Report No. ESTE-R1901065
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7 OUTPUT POWER TEST

7.1 Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall not
exceed 1W(30dBm)

7.2 Test Procedure

1, The transmitter output (antenna port) was connected to the spectrum analyzer. Connect EUT antenna
terminal to the spectrum analyzer with a low loss SMA cable.
2, Follow the test procedure as described in KDB 558074

(1)Set span to at least 1.5 times the OBW.

(2)Set RBW = 1-5% of the OBW, not to exceed 1 MHz.

(3)Set VBW >3 x RBW.

(4)Number of points in sweep > 2 x span / RBW. (This gives bin-to-bin spacing < RBW/2, so that
narrowband signals are not lost between frequency bins.)

(4)Sweep time = auto.

(5)Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

(6)If transmit duty cycle < 98 %, use a sweep trigger with the level set to enable triggering only on
full power pulses. The transmitter shall operate at maximum power control level for the entire
duration of every sweep. If the EUT transmits continuously (i.e., with no off intervals) or at duty
cycle > 98 %, and if each transmission is entirely at the maximum power control level, then the
trigger shall be set to “free run”.

(7)Trace average at least 100 traces in power averaging (i.e., RMS) mode.

(8)Compute power by integrating the spectrum across the OBW of the signal using the instrument’s
band power measurement function, with band limits set equal to the OBW band edges. If the
instrument does not have a band power function, sum the spectrum levels (in power units) at
intervals equal to the RBW extending across the entire OBW of the spectrum.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

EST EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 119 of 166
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7.3

Test Result

EUT: LED TV

M/N: WD32FBE1001

Test date: 2019-01-05

‘ Test site: RF Site

Tested by: Seven

Pass
Conducted Power
Test Mode CH (dBm) (Iégnnlf)
Ant 0 Ant 1 Total
CH1 9.66 9.78 / 30
IEEE 802.11 b CH6 9.63 9.86 / 30
CHI11 9.68 8.71 / 30
CH1 5.90 5.55 / 30
IEEE 802.11 g CH6 5.63 591 / 30
CHI11 543 5.63 / 30
CH1 5.18 4.93 8.07 30
IEEE 802.11 n
HT 20 CH6 5.52 5.62 8.58 30
CHI11 5.46 5.37 8.43 30
CH3 3.36 2.80 6.10 30
IEEE 802.11 n
HT 40 CH6 322 2.39 5.84 30
CHO9 3.14 3.69 6.43 30

Conclusion : PASS

EST Technology Co. ,

Ltd

Report No. ESTE-R1901065
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7.4

EST,

Test Data
Antenna 0
Test Mode: IEEE 802.11b 2412MHz
_7:; T Freg/Channel
Ch Freq 2.412 GHz Trig Free Center Freq
Channel Power ] 2.41200000 GHz
Start Freq
2.39985000 GHz
Ref 10 dBm Atten 20 dB = ———————
#Avg S S SNV IYL WL WS StOp Freq
Log 2.42415000 GHz
10 —_—
dB/ CF Step
2.43000000 MHz
Auto Mag}
Freq Offset
Center 2.412 GHz Sl e Z%eyV(zrd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
) Signal Track
Channel Power Power Spectral Density on Off

9.66 dBm /20.0000 MHz -63.35 dBm/Hz

Test Mode: IEEE 802.11b 2437MHz
== Agilent

——
Ch Freq 2.437 GHz Trig Free Center Freq

Channel Power _- 2.43700000 GHz
Start Freq

2.42485000 GHz
Ref 10 dBm Atten 20 dB —

#Avg NI S AN Stop Freq

Iigg 2.44915000 GHz

dB/ CF Step
w4 2.43000000 MHz

Auto Man
Freq Offset
Center 2.437 GHz Sl e 2R V(zrd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz ——
) Signal Track
Channel Power Power Spectral Density on Off

9.63 dBm /20.0000 MHz -62.97 dBm/Hz

EST Technology Co. , Ltd Report No. ESTE-R1901065
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Test Mode: IEEE 802.11b 2462MHz
= Agilent

Trig Free

Ch Freq

Channel Power

Ref 10 dBm
#Avg

Log

10

dB/

Center 2.462 GHz
#Res BW 300 kHz

Channel Power

9.68 dBm /20.0000 MHz

2.462 GHz

Atten 20 dB

AN e LA

Span 24.3 MHz

#VBW 1 MHz

EST Technology Co. , Ltd

Power Spectral Density

-63.66 dBm/Hz

On Off

H Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.44985000 GHz

Stop Freq
2.47415000 GHz

CF Step
2.43000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track

Report No. ESTE-R1901065
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Test Mode: IEEE 802.11g 2412MHz

- Agilent -H Freg/Channel
ChFreq 2412 GHz Trig_Free Center Freq
Channel Power I 51200000 GHz

Start Freq
2.39805000 GHz
Ref 10 dBm Atten 20 dB _—

#Avg A Stop Freq
Log 2.42595000 GHz
10 b
dB/ CF Step
"™ > 79000000 MHz

Auto Man
Freq Offset
Center 2.412 GHz SIENWRYizkd 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

5.90 dBm /20.0000 MHz -67.11 dBm/Hz

Test Mode: IEEE 802.11g 2437MHz
= Agilent

"
Ch Freq 2.437 GHz Trig Free Center Freq

Channel Power ] 2.43700000 GHz
Start Freq

2.42305000 GHz
Ref 10 dBm Atten 20 dB —
#Avg A IO | R A g Stop Freq

igg 2.45095000 GHz

ds/ CF Step
&y 2.79000000 MHz

Auto Man
Freq Offset
Center 2.437 GHz SENRERY(zkd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —_—
. Signal Track
Channel Power Power Spectral Density on Off

5.63dBm /20.0000 MHz -67.38 dBm/Hz
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Test Mode: IEEE 802.11g 2462MHz
- Agilent

H Freg/Channel

Ch Freq 2.462 GHz Trig Free Center Freq
Channel Power I 55200000 GH?
Start Freq
2.44805000 GHz
Ref 10 dBm Atten 20 dB —
#Avg Stop Freq
Log 2.47595000 GHz
10 e
dB/ CF Step
VBN 2.79000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENWRYizkd 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz ———
. Signal Track
Channel Power Power Spectral Density on Off

5.43 dBm /20.0000 MHz -67.59 dBm/Hz
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Test Mode: IEEE 802.11n HT20 2412MHz

- Agilent -H Freg/Channel
ChFreq 2412 GHz Trig_Free Center Freq
Channel Power I 51200000 GHz

Start Freq
2.39825000 GHz
Ref 10 dBm Atten 20 dB —

#Avg NN NN, Stop Freq
Iigg 2.42575000 GHz

dB/ CF Step
WS 2.75000000 MHz

Auto Man
Freq Offset
Center 2.412 GHz SIENRARYizkd 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

5.18 dBm /20.0000 MHz -67.84 dBm/Hz

Test Mode: IEEE 802.11n HT20 2437MHz
= Agilent

"
Ch Freq 2.437 GHz Trig Free Center Freq

Channel Power ] 2.43700000 GHz
Start Freq

2.42325000 GHz
Ref 10 dBm Atten 20 dB —

#Avg T N v e Stop Freq
Iigg 2.45075000 GHz

ds/ CF Step
=5 2.75000000 MHz

Auto Man
Freq Offset
Center 2.437 GHz SENR ARk 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —_—
. Signal Track
Channel Power Power Spectral Density on Off

5.52 dBm /20.0000 MHz -67.49 dBm/Hz
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Test Mode: IEEE 802.11n HT20 2462MHz

- Agilent -H Freg/Channel
ChFreq  2.462 GHz Trig_Free Center Freq
Channel Power I 55200000 GH?

Start Freq
2.44825000 GHz

Ref 10 dBm Atten 20 dB
#AvQ AR A ANy Stop Freq

Iigg 2.47575000 GHz

dB/ CF Step
w2 2.75000000 MHz

Auto Man
Freq Offset
Center 2.462 GHz SIENRARYizkd 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

5.46 dBm /20.0000 MHz -67.55 dBm/Hz
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Test Mode: IEEE 802.11n HT40 2422MHz

——
Ch Freq 2.422 GHz Trig Free Center Freq
Channel Power I 52200000 GHz
Start Freq
2.39215000 GHz
Ref 10 dBm Atten 20 dB —
#Avg Stop Freq
Log 2.45185000 GHz
10 \
dB/ CF Step
5.97000000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SIENRNAYIzkd 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz —
) Signal Track
Channel Power Power Spectral Density on Off

3.36 dBm /40.0000 MHz -72.66 dBm/Hz

Test Mode: IEEE 802.11n HT40 2437MHz
= Agilent

"
Ch Freq 2.437 GHz Trig Free Center Freq

Channel Power ] 2.43700000 GHz
Start Freq

2.40715000 GHz
Ref 10 dBm Atten 20 dB —

#Avg Ao Stop Freq
igg 2.46685000 GHz

ds/ CF Step
7% 5.97000000 MHz

Auto Man
Freq Offset
Center 2.437 GHz SENICENAVIEFd  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz  ————
. Signal Track
Channel Power Power Spectral Density on Off

3.22dBm /40.0000 MHz -72.80 dBm/Hz

EST Technology Co. , Ltd Report No. ESTE-R1901065 Page 127 of 166

EST,



FCCID: WD32FBE1001

Test Mode: IEEE 802.11n HT40 2452MHz
- Agilent

2.452 GHz

Ch Freq Trig Free

Channel Power

Ref 10 dBm
#Avg

Log

10

dB/

Atten 20 dB

Center 2.452 GHz

Span 59.7 MHz
#Res BW 1 MHz

#VBW 3 MHz

Channel Power

3.14 dBm /40.0000 MHz

Power Spectral Density

-72.88 dBm/Hz

EST Technology Co. , Ltd

EST,

0.00000000 Hz

Center Freq
2.45200000 GHz

Start Freq
2.42215000 GHz

Stop Freq
2.48185000 GHz

CF Step
5.97000000 MHz

Auto Man
Freq Offset

Signal Track
On Off

H Freg/Channel
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Antenna 1

Test Mode: IEEE 802.11b 2412MHz

= Agilent
|

H Freg/Channel

Ch Freq 2.412 GHz Trig Free Center Freq
Channel Power _- 2.41200000 GHz
Start Freq
2.39975000 GHz
Ref 10 dBm Atten 20 dB —
#Avg Stop Freq
Log 2.42425000 GHz
10 —_—
dB/ CF Step
2.45000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz S e 2R V(sF4  0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz —
) Signal Track
Channel Power Power Spectral Density On Off

9.78 dBm /20.0000 MHz -63.23 dBm/Hz

Test Mode: IEEE 802.11b 2437MHz
== Agilent

——
Ch Freq 2.437 GHz Trig Free

Channel Power I

Center Freq
2.43700000 GHz

Start Freq
2.42475000 GHz
Ref 10 dBm Atten 20 dB —_—
#Avg Stop Freq
Log 2.44925000 GHz
10 —
dB/ CF Step
2.45000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz S e 2R V(srd  0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz ——
) Signal Track
Channel Power Power Spectral Density on Off

9.86 dBm /20.0000 MHz

-63.15 dBm/Hz
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Test Mode: IEEE 802.11b 2462MHz
- Agilent

ChFreq  2.462 GHz Uil Hte Center Freq

Channel Power I 55200000 GH?

Start Freq
2.44975000 GHz

H Freg/Channel

Ref 10 dBm Atten 20 dB

#Avg T S GAA R Sne (IS5 Stop Freq
Log 2.47425000 GHz
10 1
dB/ CF Step
¥a 2 45000000 MHz

Auto Man
Freq Offset
Center 2.462 GHz SIENRZRRVIzkd  0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

8.71 dBm /20.0000 MHz -64.30 dBm/Hz
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Test Mode: IEEE 802.11g 2412MHz

- Agilent -H Freg/Channel
ChFreq 2412 GHz Trig_Free Center Freq
Channel Power I 51200000 GHz

Start Freq
2.39805000 GHz
Ref 10 dBm Atten 20 dB —

#Avg P v N S SV Stop Freq
Iigg 2.42595000 GHz

dB/ CF Step
ZS¥  2.79000000 MHz

Auto Man
Freq Offset
Center 2.412 GHz SIENWRYizkd 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

5.55dBm /20.0000 MHz -67.60 dBm/Hz

Test Mode: IEEE 802.11g 2437MHz
= Agilent

"
Ch Freq 2.437 GHz Trig Free Center Freq

Channel Power ] 2.43700000 GHz
Start Freq

2.42305000 GHz
Ref 10 dBm Atten 20 dB —
#Avg
Log W\/\\_\/.,NMWW
10

ds/ CF Step
MW > 79000000 MHz

Stop Freq
2.45095000 GHz

Auto Man
Freq Offset
Center 2.437 GHz SENAACRVISFd  0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

5.91dBm /20.0000 MHz -67.42 dBm/Hz
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Test Mode: IEEE 802.11g 2462MHz
- Agilent

——
Ch Freq 2.462 GHz Trig Free Center Freq
Channel Power I 55200000 GH?

Start Freq
2.44805000 GHz
Ref 10 dBm Atten 20 dB —
#Avg

Log NI A e, Stop Freq

2.47595000 GHz
10

dB/ CF Step
2w 2.79000000 MHz

Auto Man
Freq Offset
Center 2.462 GHz SIENWRYizkd 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

5.63dBm /20.0000 MHz -67.38 dBm/Hz
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Test Mode: IEEE 802.11n HT20 2412MHz

- Agilent -H Freg/Channel
ChFreq 2412 GHz Trig_Free Center Freq
Channel Power I 51200000 GHz

Start Freq

2.39820000 GHz
Ref 10 dBm Atten 20 dB —
#Avg
Log D A Vo A e e
10 e
ds/ CF Step
W8 2.76000000 MHz

Stop Freq
2.42580000 GHz

Auto Man
Freq Offset
Center 2.412 GHz SIENR ARV izkd 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

4.93 dBm /20.0000 MHz -68.08 dBm/Hz

Test Mode: IEEE 802.11n HT20 2437MHz
= Agilent

"
Ch Freq 2.437 GHz Trig Free Center Freq
Channel Power ] 2.43700000 GHz
Start Freq
2.42320000 GHz
Ref 10 dBm Atten 20 dB —
#Avg Stop Freq
Log 2.45080000 GHz
10 —
ds/ CF Step
2% 276000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SENARRVIEFd  0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz =
. Signal Track
Channel Power Power Spectral Density on Off

5.62dBm /20.0000 MHz -67.39 dBm/Hz
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Test Mode: IEEE 802.11n HT20 2462MHz

——
Ch Freq 2.462 GHz Trig Free Center Freq
Channel Power I 55200000 GH?
Start Freq
2.44820000 GHz
Ref 10 dBm Atten 20 dB —
#Avg Stop Freq
Log 2.47580000 GHz
10 -
dB/ CF Step
W¥! 276000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENR ARV izkd 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz —
) Signal Track
Channel Power Power Spectral Density on Off

5.37 dBm /20.0000 MHz -67.64 dBm/Hz
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Test Mode: IEEE 802.11n HT40 2422MHz

- Agilent -H Freg/Channel
ChFreq  2.422 GHz Trig_Free Center Freq
Channel Power I 52200000 GHz

Start Freq
2.39225000 GHz

Ref 10 dBm Atten 20 dB

Iigg 2.45175000 GHz

dB/ CF Step
a4l 5.95000000 MHz

Auto Man
Freq Offset
Center 2.422 GHz SIENRRRYIzkd 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

2.80 dBm /40.0000 MHz -73.22 dBm/Hz

Test Mode: IEEE 802.11n HT40 2437MHz
= Agilent

"
Ch Freq 2.437 GHz Trig Free Center Freq
Channel Power ] 2.43700000 GHz
Start Freq
2.40725000 GHz
Ref 10 dBm Atten 20 dB —_—
#AvQ Stop Freq
Log 2.46675000 GHz
10 .
dB/ CF Step
2| 5.95000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SENICERRVIEFd  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz =
. Signal Track
Channel Power Power Spectral Density on Off

2.39dBm /40.0000 MHz -73.63 dBm/Hz
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Test Mode: IEEE 802.11n HT40 2452MHz

- Agilent -H Freg/Channel
ChFreq  2.452 GHz Trig_Free Center Freq
Channel Power I > /5200000 GH?

Start Freq
2.42225000 GHz
Ref 10 dBm Atten 20 dB —

#Avg A ARG Stop Freq
Iigg 2.48175000 GHz

dB/ CF Step
L& 5.95000000 MHz

Auto Man
Freq Offset
Center 2.452 GHz SIENRRRYIzkd 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

3.69 dBm /40.0000 MHz -72.33 dBm/Hz
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8 POWER SPECTRAL DENSITY TEST

8.1 Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of continuous
transmission.

8.2 Test Procedure

1, The transmitter output (antenna port) was connected to the spectrum analyzer. Connect EUT
antenna terminal to the spectrum analyzer with a low loss SMA cable.

2, Follow the test procedure as described in KDB 558074

(1). Set analyzer center frequency to DTS channel center frequency.

(2). Set the span to 1.5 times the DTS bandwidth.

(3). Setthe RBWto: 3 kHz < RBW =< 100 kHz.

(4). Set the VBW = 3 RBW.

(5). Detector = peak.

(6). Sweep time = auto couple.

(7). Trace mode = max hold.

(8). Allow trace to fully stabilize.

(9). Use the peak marker function to determine the maximum amplitude level.
(10). If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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8.3 Test Result

EUT: LED TV

M/N: WD32FBE1001

Test date: 2019-01-05

Test site: RF Site

Tested by: Seven

Pass
Power density
dBm/3kH imi
Test Mode CH ( z) ( dBI;rI/rglEHz)
Ant 0 Ant 1 Total
CH1 -13.41 -13.88 / 8
IEEE 802.11 b CH6 -13.01 -13.28 / 8
CHI11 -12.60 -11.78 / 8
CH1 -17.83 -18.29 / 8
IEEE 802.11 g CH6 -18.52 | -18.50 / 8
CHI11 -17.52 -17.82 / 8
CH1 -17.69 -19.26 | -15.394 8
IEEE 802.11 n 2
HT 20 CH6 -18.50 -17.32 | -14.860
CHI11 -18.22 -17.50 | -14.835 8
CH3 -21.85 -20.06 | -17.853 8
IEEE 802.11 n 3
HT 40 CH6 2221 2237 | -19.279
CHO9 -21.45 21.72 | -18.573 8

Conclusion : PASS

EST,

EST Technology Co. ,

Ltd
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8.4 Test Data

Antenna 0
Test Mode: IEEE 802.11b 2412MHz

£ Agilent Freg/Channel
Mkrl 2.411352 GHz

Ref 0 dBm Atten 10dB -13.41dBm Center Freq

Peak 241200000 GHz
Log 1

10
dB/ Start Freq
% 2.40480000 GHz
Stop Freq

2.41920000 GHz

CF Step
1.44000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 14.4 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.647 s (401 pts)
Test Mode: IEEE 802.11b 2437MHz
il ‘ Freg/Channel
Mkrl 2.435740 GHz
Ref 0 dBm Atten 10 dB -13.01 dBm Center Freq

Peak 243700000 GHz
Log 1 —

10
dB/ Start Freq
W 2.42980000 GHz
Stop Freq
2.44420000 GHz

CF Step
1.44000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.437 GHz Span 14.4 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.647 s (401 pts)
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Test Mode: IEEE 802.11b 2462MHz

£ Agilent H Freg/Channel
Mkrl 2.460740 GHz
Ref 0 dBm Atten 10 dB -12.6 dBm Center Freq

Log
10

On

Center 2.462 GHz Span 14.4 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.647 s (401 pts)

ES"’ EST Technology Co. , Ltd Report No. ESTE-R1901065

Peak 2.46200000 GHz

1
dB/ WMWW Start Freq
% 2.45480000 GHz

Stop Freq
2.46920000 GHz

1.44000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track

CF Step

Off
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Test Mode: IEEE 802.11g 2412MHz

- Agilent

Ref 0 dBm
Peak

Center 2.412 GHz
#Res BW 3 kHz

Atten 10 dB

#VBW 10 kHz

Mkrl 2.41014 GHz
-17.83 dBm

Span 24 MHz
Sweep 2.745 s (401 pts)

2.41200000 GHz
2.40000000 GHz

2.42400000 GHz

Freg/Channel

Center Freq
Start Freq

Stop Freq

CF Step
2.40000000 MHz

Auto Mag]

Freq Offset
0.00000000 Hz

Signal Track
On Off

Test Mode: IEEE 802.11g 2437MHz

= Agilent

Ref 0 dBm
Peak

Log

10

dB/

Center 2.437 GHz
#Res BW 3 kHz

ES"’ EST Technology Co.

Atten 10 dB

#VBW 10 kHz

Mkrl 2.43604 GHz
-18.52 dBm

Span 24 MHz
Sweep 2.745 s (401 pts)

‘ Freg/Channel

Center Freq
2.43700000 GHz

Start Freq
2.42500000 GHz

Stop Freq
2.44900000 GHz

CF Step
2.40000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11g 2462MHz

- Agilent

Ref 0 dBm
Peak

Center 2.462 GHz

#Res BW 3 kHz

Atten 10 dB

#VBW 10 kHz

Mkrl 2.46080 GHz
-17.52 dBm

Span 24 MHz
Sweep 2.745 s (401 pts)

‘ Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.45000000 GHz

Stop Freq
2.47400000 GHz

CF Step
2.40000000 MHz

Auto Mag]

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co. , Ltd
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Test Mode: IEEE 802.11n HT20 2412MHz

- Agilent ‘ Freg/Channel
Mkrl 2.4102150 GHz
ssfali) dBm Atten 10 dB -17.69 dBm Center Freq
2.41200000 GHz
Start Freq

2.40010000 GHz

Stop Freq
2.42390000 GHz

CF Step
2.38000000 MHz

Auto Mag]

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.412 GHz Span 23.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.722 s (401 pts)

Test Mode: IEEE 802.11n HT20 2437MHz

- Agilent ‘ Freg/Channel

Mkrl 2.4352150 GHz

ﬁg;? dBm Atten 10 dB -18.5dBm Center Freq

2.43700000 GHz
Log —_—
10

dB/ Start Freq

2.42510000 GHz

Stop Freq
2.44890000 GHz

CF Step
2.38000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.437 GHz Span 23.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.722 s (401 pts)
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Test Mode: IEEE 802.11n HT20 2462MHz

- Agilent ‘ Freg/Channel
Mkrl 2.4601555 GHz
ssfali) dBm Atten 10 dB -18.22 dBm Center Freq
2.46200000 GHz
Start Freq

Oon

Center 2.462 GHz Span 23.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.722 s (401 pts)

2.45010000 GHz

Stop Freq
2.47390000 GHz

2.38000000 MHz
Auto Mag]

Freq Offset
0.00000000 Hz

Signal Track

CF Step

Off
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Test Mode: IEEE 802.11n HT40 2422MHz

- Agilent ‘ Freg/Channel
Mkrl 2.416984 GHz
ssfali) dBm Atten 10 dB -21.85 dBm Center Freq
2.42200000 GHz
Start Freq

2.39560000 GHz

Stop Freq
2.44840000 GHz
CF Step
5.28000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.422 GHz Span 52.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.038 s (401 pts)
Test Mode: IEEE 802.11n HT40 2437MHz
o LI ‘ Freg/Channel
Mkrl 2.440828 GHz
?g;li) dBm Atten 10 dB -22.21 dBm Center Freq
2.43700000 GHz
Log b
10
dB/ Start Freq
2.41060000 GHz
Stop Freq
2.46340000 GHz
CF Step
5.28000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.437 GHz Span 52.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.038 s (401 pts)
ES"’ EST Technology Co. , Ltd Report No. ESTE-R1901065
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Test Mode: IEEE 802.11n HT40 2452MHz

- Agilent ‘ Freg/Channel
Mkrl 2.449492 GHz
ssfali) dBm Atten 10 dB -21.45 dBm Center Freq
2.45200000 GHz
Start Freq

Oon

Center 2.452 GHz Span 52.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.038 s (401 pts)

2.42560000 GHz

Stop Freq
2.47840000 GHz

5.28000000 MHz
Auto Mag]

Freq Offset
0.00000000 Hz

Signal Track

CF Step

Off
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Antenna 1
Test Mode: IEEE 802.11b 2412MHz
paloic ] ‘ Freg/Channel
Mkrl 2.41287 GHz
Eg;li) dBm Atten 10 dB -13.88 dBm Center Freq
2.41200000 GHz
Log 1 l\b
10
dB/ M/\MVWWVWWW Start Freq
% 2.40475000 GHz
W Stop Freq
2.41925000 GHz
CF Step
1.45000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 14.5 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.658 s (401 pts)
Test Mode: IEEE 802.11b 2437MHz
il ‘ Freg/Channel
Mkrl 2.43635 GHz
Eg;(() dBm Atten 10 dB -13.28 dBm Center Freq
2.43700000 GHz
Log 1 —_—
10
dB/ Start Freq
% 2.42975000 GHz
J{\"N Stop Freq
2.44425000 GHz
CF Step
1.45000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.437 GHz Span 14.5 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.658 s (401 pts)
ES"’ EST Technology Co. , Ltd Report No. ESTE-R1901065
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Test Mode: IEEE 802.11b 2462MHz
- Agilent

Ref 0 dBm Atten 10 dB

Peak

Center 2.462 GHz
#Res BW 3 kHz

#VBW 10 kHz

Mkrl 2.46305 GHz
-11.78 dBm

Span 14.5 MHz
Sweep 1.658 s (401 pts)

‘ Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.45475000 GHz

Stop Freq
2.46925000 GHz

CF Step
1.45000000 MHz

Auto Mag]

Freq Offset
0.00000000 Hz

Signal Track
On Off

ES"’ EST Technology Co. , Ltd
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Test Mode: IEEE 802.11g 2412MHz

- Agilent

Ref 0 dBm
Peak

Atten 10 dB

Mkrl 2.41603 GHz
-18.29 dBm

2.41200000 GHz

2.40015000 GHz

Freg/Channel

Center Freq

Start Freq

Stop Freq
2.42385000 GHz
CF Step
2.37000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 23.7 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.71 s (401 pts)
Test Mode: IEEE 802.11g 2437MHz
EGeient ‘ Freg/Channel
Mkrl 2.43576 GHz
?g;li) dBm Atten 10 dB -18.5dBm Center Freq
2.43700000 GHz
Log b
10
dB/ Start Freq
2.42515000 GHz
Stop Freq
2.44885000 GHz
CF Step
2.37000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.437 GHz Span 23.7 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.71 s (401 pts)
Ltd Report No. ESTE-R1901065
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Test Mode: IEEE 802.11g 2462MHz
- Agilent

Ref 0 dBm Atten 10 dB

Peak

Center 2.462 GHz
#Res BW 3 kHz

ES"’ EST Technology Co. , Ltd

#VBW 10 kHz

Mkrl 2.45892 GHz
-17.82 dBm

Span 23.7 MHz
Sweep 2.71 s (401 pts)

‘ Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.45015000 GHz

Stop Freq
2.47385000 GHz

CF Step
2.37000000 MHz

Auto Mag]

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11n HT20 2412MHz

- Agilent H Freg/Channel
Mkrl 2.41615 GHz
Ref 0 dBm Atten 10 dB -19.26 dBm Center Freq

Peak 241200000 GHz

> Start Freq

WJ\MM?VVW\)\NM 2.40015000 GHz
Stop Freq

2.42385000 GHz

CF Step

2.37000000 MHz

Auto Man
Freq Offset

0.00000000 Hz

Signal Track
On Off
Center 2.412 GHz Span 23.7 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.71 s (401 pts)
Test Mode: IEEE 802.11n HT20 2437MHz
EGeient ‘ Freg/Channel
Mkrl 2.43516 GHz
?g;li) dBm Atten 10 dB -17.32 dBm Center Freq
2.43700000 GHz
Log —
10 1
dB/ Start Freq
2.42515000 GHz
Stop Freq
2.44885000 GHz
CF Step
2.37000000 MHz
Auto Man
W1 S2
S3 FS Freq Offset
AA 0.00000000 Hz
Signal Track
On Off
Center 2.437 GHz Span 23.7 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.71 s (401 pts)
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Test Mode: IEEE 802.11n HT20 2462MHz

- Agilent

Ref 0 dBm
Peak

Atten 10 dB

Center 2.462 GHz

#Res BW 3 kHz

#VBW 10 kHz

Mkrl 2.46449 GHz

-17.5dBm

Oon

Span 23.7 MHz
Sweep 2.71 s (401 pts)

Center Freq
2.46200000 GHz

Start Freq
2.45015000 GHz

Stop Freq
2.47385000 GHz

2.37000000 MHz
Auto Mag]

Freq Offset
0.00000000 Hz

Signal Track

‘ Freg/Channel

CF Step

Off

EST Technology Co.

)

Ltd
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Test Mode: IEEE 802.11n HT40 2422MHz

- Agilent ‘ Freg/Channel
Mkrl 2.424508 GHz
E:fali) dBm Atten 10 dB -20.06 dBm Center Freq
2.42200000 GHz
Start Freq

2.39560000 GHz

Stop Freq
2.44840000 GHz

CF Step
5.28000000 MHz

Auto Mag]

‘ Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.422 GHz Span 52.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.038 s (401 pts)

Test Mode: IEEE 802.11n HT40 2437MHz

- Agilent ‘ Freg/Channel

Mkrl 2.439508 GHz

ﬁgg l? dBm Atten 10 dB -22.37 dBm Center Freq

2.43700000 GHz
Log —_—
10

dB/ Start Freq

2.41060000 GHz

Stop Freq
2.46340000 GHz

CF Step
5.28000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.437 GHz Span 52.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.038 s (401 pts)
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Test Mode: IEEE 802.11n HT40 2452MHz

- Agilent ‘ Freg/Channel
Mkrl 2.454508 GHz
ssfali) dBm Atten 10 dB -21.72 dBm Center Freq
2.45200000 GHz
Start Freq

Oon

Center 2.452 GHz Span 52.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.038 s (401 pts)

2.42560000 GHz

Stop Freq
2.47840000 GHz

5.28000000 MHz
Auto Mag]

Freq Offset
0.00000000 Hz

Signal Track

CF Step

Off
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9 ANTENNA REQUIREMENTS

9.1

9.2

Limit
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used with
the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional

gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6dBi.

Result

The antennas used for this product are Internal antenna and that no antenna other than that furnished by
the responsible party shall be used with the device, the maximum peak gain of the transmit antenna is
only 1.21 dBi.
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10 TEST SETUP PHOTO

Conducted Test
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Radiated Test (30-1000 MHz)

] _—
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11 PHOTOS OF EUT

External Photos
M/N: WD32FBE1001
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External Photos
M/N: WD32FBE1001
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External Photos
M/N: WD32FBE1001
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External Photos
M/N: WD32FBE1001
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Internal Photos
M/N: WD32FBE1001
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Internal Photos
M/N: WD32FBE1001
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Internal Photos
M/N: WD32FBE1001
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Wi-Fi
Antenna 0
Port

EST Technology Co. , Ltd

Ul WIFI

Internal Photos
_ /N: WD32FBE1001
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Internal Photos
M/N: WD32FBE1001

Wi-Fi Wi-Fi
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